o
=
=
o
O
>
fas
1
=
o
&
e
=
(HE SN
O
5 =
i




H

K

Contents

1.21 1124 Power System seeseeesesseesees
2. %#PLFES  Engine System
3.0 1420 Accelerator Control Valve

4.%?‘{{%‘%‘]& Fuel Tank ASSY RSP o R R

5.Mfeaa Front Drive Shaft «o-ressssesvssesssascesvess

6. itk shh i Rear Drive Shaft Assy «eeeeeeee
7%5'#]]%”:&: Rim A%y e eas IARA R SRR e TSR s
8. F ok Ei % Mk Main Transmission Parts -

9.%511'0&&‘%‘}& Planetary Reductor ssessesesssssnssnnnennsanns

10. 25 M i B4 Transmission System «eseeeseessessensseeineen
llﬂkﬁﬁﬁ:—[gﬁ Torque Converter ssssssssesssssscnnans

12,88 %i(—) Transmission(l) -+

]3.?;)2i£;ﬁ(_’:) Transmission(z) esesinnsasnnsssssesessesssnnas sessnes

|4’§:,‘1§5$ﬁ(_‘) Transmission(3) seeeseeeeresesnseeaes

15. 4 #iHi(PU) Transmission(4) ssseeeeee
16. 38 @i 4i(f1) Transmission(5) e«-«=

17. B HHA(75) Transmission(p) eesseeeesesesncarsonees
18, HM(-L) Transmisgion(7) st srsrressncesrnornonne

19. 48 M #i(/\) Transmission(8) -

20. 0BT %% Oil Filter seeeeeeseeeeces

21. 44 #4:(—) Control System(l) -
P A£G:(—2) Control System(2) -«

22. TAe3E® Working Device w-eeeee

23?{']?‘—_3& Front Chassis sescsenssssenss

24, IG%2 B R Rear Chassis Group seceseseeeees

D T T

47
50

32

sivaes 55



25. BGE% Left Right Platforn Sttt .. .. ... oosisamsssnssssinssrristns e 58
26. AR Batlery Box cesscressise s BBt B e oo s cneesesnsnsnneane et R e 60
2.7.$£15'J;Eilh%'f."._{'\iﬂi Grease Pipe A U ... .0 .. .o oo asssanes et e s v ss s 62
28. TARIE B4 Working Hydraulic System «s«ss-ssssesessesssussusemsinsinsscseeceresinnnens g
29. B MERE Steering Hydraulic SFSIEM -----+«++e+-eessossesessssassoransssasasnssrassanssssss 68
30. 59 EZRS Pilot Hydraulic System sceseeeeeeeeeeiiiiiiiiiiiiiiciecansnnteniesessanraeiens 71
31 EMET Hydraulic, o ettt eaatase. cc s sionossonianaare s e s ethsensnnsnes 74
32. il 2% Hydraulic Steering Control Units sessessesssesssssssmsnnssssisniiiuennnnnins 76
T = 20015 R b B by e e O P ORRORI L e e 78
34. EASRMEL Left Right IBETI Cylinder «--osssessuisetaubssttonasatesseesessicresnsssannsers 80
35. /AT 86 IANGE  Left Right Steering Cylinder T
36. 48U % Twin—Gear Pump e e QY
3T ABAE Gear PUIID sereeseescessoscusiuistint st sttt sttt ]
38. %5 Pilot Valve SR g R T
39. BRI Multi-Way Valve =i st et s oo cresenenesnsens g1
40. MR KR Flow—AmpPLfying Valve sesesesves sasseasedasuane Stosesaedassbos sussneneeseseasanenns 03
AL PRArR  Limitting Valve -« s-ooesaupuuuiiie.-- «csssesssso I . o oo srerrssesserersssssssnssonnons 96
42 . TEFER] - Selective Valve =ccseseesess o uuhuehe SREEEOOIINN S . vssuenansvos s sasssassssssssasssssassssss 98
43 . B FREE Brake SySTEm sesssseeseesssvasesoses B etansasstasiensnsisssssssssossssnsissssnssnnsnssans 100
AASEBITEN HANA BILake. sxsonsesevessssondsnss o s v/sossascesssaissssassorsstatrsansn 103
ASTHITEIRETEE. Brake Comtroller: s -aaesmes o s e st asessesscasssonssossssssassnsassonenses 105
40, FFRIEI B R Parkinis Braken ASSY ristressstiamsiiiiuil. ..o oer i eeensavainnsanisennsinnnsars 107
A7. 15 HZheE  Disk BraKe «--c-a«sssess s e il s e s setasivesisinnsonsnesradasanssnasorass 109
48 28 S MDA Al Master U e e et re e e veserssnrsssannennnsans e h e asens 111
49. P 4li.  Break Air Cylinder
o comadligy R oo IR 1
SIS RH  Electrical SyStE mesecsscsscaeiscitietaritoss scsssssannnnassonosnsossitsse b e 117

5248 Engiti Hood s it eI L s e 1120

(]
(S

PRI [ 7\ 010106 (11T0) 015 "O00Go SO 09 O G o ORI ) i ol



1. 81J1%% Power System




1.3 #5¢

Power System

f_i;: = b 1 o hEL 10 o
Sr‘.l 2 O VI i - P
No. Part No. Part Description QY| Remark

ISR 75 Gil=-8 B 45 Space Bushing 2

2 | Z5G(I).1-2 BEEE M20 x 220 Bolt 2

3 | GB5783-86 BEEE M12 x 45 Bolt 12

4 | GB93-87 18 12 Washer 12

5 | GB899-88 BEEAMIO0 x 1 % 20 Screw 12

6 | GBo6l71-86 IREEMI0 * 1 Nut 12

7 | GB93-87 Hupg 10 Washer 12

8 | ZL50E®.3 1A Square Joint | =

JBe A
9 | ZL5SOE.1-1 A 13 Hose 1 | B8)-fl13
y Double Steel Wire

10| JIB3616.1-84 R 2 W 18—22 Clatap 2

11 ] GB5782-86 W M20 % 150 Bolt 2

121 75G.1-7 T i Plate/Par 12

13| Z5G.1-6 PR Shim ]

14| 7Z5G.1-3 i s Space Bushing 9

I5 | GB95-85 ¥ 20 Washer 4

16 | GB6182-86 2 1 M20 Nut 4

17 | ZL40A.13-1 VEHRET Link Screw 4

18 | Z5G.1-2 R A Lock Nut Washer 2

191 7sc farok A Shocb—Absorber .

i Wtk 15 Bushing <

20 | 7Z5G.1-4 i Cover 2

21 | GB6170-86 B2REM16 Nut 9

22 | GB5783-86 B M16 x 80 Bolt 2

23 | GB5782-86 #2 4 M16 x 90 Bolt 4

24 | GB6182-86 B EEMI6 Nut 4




1.3 J) &5

Power System

TRk EE i M T
No. Part No. Part Description QY| Remark
25 | GB95-85 8 16 Washer 4
261 | -Z3.4-2 e M14 x 1.5 Bolt 12
271 GB6181-86 REM14 x 1.5 Nut 12
28 | GB93-87 i 14 Washer 12
29 | GB91-86 JFI1R4 3.2 x 40 Cotter Pin 12
30 | ZL50E.6-9 Wi b Bolt 16
31 ZL40.2-5 J i R Nut 16
32 | GB93-87 30 Washer 16
33 | GB95-85 8 30 Washer 16
341 Z5G.1.1 R AL B Engine System |
351 20/18MRF-C216VB | J5¥s sk Rear Axle Assy 1
36 | Z5G(I).1.2 At 2 Rear Drive Shaft 1
3N Z5G:13 A R Thansmission System 1
38| 7Z5G.1.2 Wit 2 IFront Drive Shaft ]
39 %,(T?/I L?\?;i“_ Vi 3k Front Axle Assy 1
40 KR A% Rim Assy 4




2. RaWl&4 Engine System




2.k JWLES: Engine System

i3 % R At # b gl & I
Sr. Bk
No. Part No. Part Description Q'tY|  Remark
1 WD615 67G3-31A sk L Diesel Engine 1
2 | GB5781-86 M8 x 30 Bolt 4
3 | GB93-87 B 8 Washer 4
4 | GB97.1-85 s 8 Washer 5
5) K2640X~1 2 AR A Air Filter 1
6 Z5G.1.1.8 K i Water Tank 1
: ' : SEah LAl
7 e 2t Upcomer "E“.I i
A P ke
8 | 7Z5G.1.1-4 B Ventilate Pipe 1 B(8)-¢ 10
9 | JB3616.1-84 WUEA 42 W50 15-18 Clamp 5
10 | GB5783-86 B M16 x 50 Bolt 6
11| GB93-87 i 16 Washer 6
12| GB97.1-85 e 16 Washer 6
13 | GBS5783-86 W M16 x 65 Bolt 4
: Shock—Absorber
141 Z5G.1.1-15 AR Washer 2
15 | 75G(1).1.1-3 b Plate 2
16| Z5G.1.1.3 s ) i Diesel Oil Box Assy 1
1 [ ks Downcomer 1 st LA
18 8574 IL.1=1 NIEAE Oil Pump Tie—in 4
19 | JB982-77 e 14 Washer 8
20 | ZL50.1.4-1S LY Bolt 4
23 | " Z5G L 1=06 ks Oil inlet hose | e
B(8)-w 10
DR LG AL =T [l A s Reture hose ] s
. B(8)—p 10
2 R Soft Axes | SeahpLi
24 | Z5GE10 0. TA=] A S Soft Axes Support 1




2.REMLEG

Engine System

ér'ffr ThHER S # i bt #& il
No. Part No. Part Description QY| Remark
25 | GB6170-86 2 1 M6 Nut 5
26 | GB93-87 8 6 Washer 5
27 | GB97.1-85 HE 6 Washer 7
28 | GB5783-86 B M6 x 25 Bolt 5
20 | xz1129001 AT TR egfierator Control |
30 | 857.08.1-1 e Pipe Clamp 1
31 | Z5G.1.1-12 WA Air Pipe 1
32 | IB3616.1-84 AUEH 22 Mg 113—120 Clamp 4
33 | Z5G.1.1-17 e Joint Pipe I
34 | Z5G.1.1-16 HEALAS Air Pipe 1




Accelerator Control Valve

3. MrTiRsk

€Y T




ERTIINE 22N

Accelerator Control Valve

Jér %R E £ i ym| & B
No. Part No. Part Description QY] Remark

1 | XZ1129051 Bt Shift Pin 2

2 | XZ1129040 S B Feet Pedal 1

3 GB91-86 T2 = 16 Cotter Pin 2

4 | XZ1129053 i e Bolt 1

5 | XZ1129054 V8 Y Nut 1

6 | GB5783-86 2 MS x 30 Bolt 1

7 | GB6170-86 12 Bk M8 - Nut 3

8 XZ1129052 ¥ 22 et Dustproof 1

9 | XZ1129055 Wil Shift Pin 1

10 | XZ1129031 & Support 1

11 X7Z1129020 B 2ok Side Plate 1

12| XZ1129056 LELTIE Torsion Spring I

131 XZ1129010 i BT, Turning Plate 1

14 | GB986-86 JEETES 1 8 Cotter Pin |-

I5 | XZ1129057 U 5002 “U” Bolt 1

16 | GB986-86 JEE 3418 4 Retaining Ring |




4. YAk Fuel Tank Assy

//

A 8 L /
e 06 )

& ou Eb. W gl 9L



ST

Fuel Tank Assy

Ji’r'x' THRE Fr By bt ik
No. Part No. Part Description Q'Y Remark

s GOl 3=3 HE 3. Tie—in 1

2 JB982-77 HE 14 Washer ]

3 Z5G.1.1.3-4 |- Top Cover |

4 | Z5G.1.1.3.2 1 ek Rubber Washer D

5 | Z5Gid.1.34 K 0Oil Box Jointing |

6 | Z5G.1.1.3.6 T e il 2 Greaser Filter I

7|1 GB5781-86 P MS % 16 Bolt 4

8 GB93-87 g 8 Washer 24

9 | GB3452.1-82 O BIE 14 x 2.65 “0” Ring 2.

10 | 85Z.10.1.2.11-3A | sz Plug 2

11f Z3G 1VEess 1l i Front Cover I

12 | GBS5781-86 BEFE M8 x 25 Bolt 20

13 725G.1.1.3.7 Hidih o b Oil Cover I

14 JB982-77 Hug 22 Washer 1

15 | WU-25 x 100-] i 0il Filter I

16 |+ 25G.1.1:3%5 ok Rubber Washer 1




niféshih  Front Drive Shaft

3

.11



Hi 4 2l %l

Front Drive Shaft

f;rr} E S L VS # Fis wow| #
No. Part No. Part Description QY| Remark
1 | ZL5OE.3.3-1 K gtk Connector 2
2 | GB1228-84 o ?f'[’;"’émi‘f Bolt o4
3 | GB94.1-87 g 12 Washer 24
4 | T160 J5 10 Rk Universal Joint Assy 3
3 | 2561201 Aok Washer 1
6 | GB5782-86 W M10 x 90 Bolt 4
7 ZL40E.4-8 J5 ok e A Bearing Seat I
8 | ZL50.4-6 % gl Seal 1
9 | HG4-692-67 GE NS Oil Seal 2
10 | ZG5.1.2-02 Al s Bearing Seat 1
11 | GB286-64 i Lol ok 3511 Bearing 1
12 | ZL40E.4-10 11l 2 )R Bearing Pillow |
13 | GB93-87 5 10 Washer 4
14 | GB6170-86 WEE M0 Nut 4
I5 | Z5G.1.2-03 Sih 4% Splinded Pipe 1
16 | 857.01.3-7 e Splinded Yoke 1
17 | 85Z.01.3-6 b Plate 1
18 | 857.01.3-5 Wikt Lock Washer 1
19 | GB5783-86 BREE 4.8 M10 x 35 Bolt 3
20 | Z5G.1.2-04 {Ea s 3 Splinded Yoke 1
21 | GBI1152-79 ke Grease Cup 2
22 | GB1235-76 O "4 EHE 80 x 5.7 “O” Ring 1
23 | 725G.1.2-05 B 45 Spline pipe 1
24 | 75G.1.2-06 16 5l il Splind Yoke 1

<12 -




6. EAEEha k. Rear Drive Shaft Assy




6. )t iz Rear Drive Shaft Assy

Jgf;::‘ B AV 5 # B we| # i
No. Part No. Part Description QY|  Remark
I | ZL50E.3.3-1 1B o Connector 2)

2 | GB1228-84 r‘\;)lg*f*ﬁz*"; Bt Bolt 6

3 | GBY94.1-87 B 12 Washer 16

4 | Ti160 J7 1) Y ik Universal Joint Assy 2)

3 | 85Z.01.4-12 e Cover I

6 7Z25G.1.4-01 IR Spline Pipe 1

7 | GB1152-79 ML M0 x | Grease Cover ]

8 | GBI235-76 O T84 B | “O” Ring 1

9 Z1L50E.3.3-3 5 71 Spline Housing 1

10 | Z5G.1.4-02 TEHt Rl Spline Shaft Yoke 1

.14




7. 498 Rim Assy




TR Rim Assy

J;J MRS # i wow|
No. 7 Part No. Part Description QY[ Remark
1 AL 05:5. 01 ST Rim Body 1
2 | 23.5-25 G Tire 1
3 ZL50E.5.1-2 Mg 2% Rim  Flange 1
4 ZL50E.5.1-1 i 18] Lock  Ring 1




8. ik 2% ik Main Transmission Parts




8. R Mk Main Transmission Parts

Jér'.i FHRE # i B it % ik
No. Part No. Part Description QY] Remark
1 | 75202749 o ik Carrier Assy 1
2 | 75502600 i Bolt 4
3 75201865( i KF) o4k 20 Vi e 1) Ring Gear Pinion Assy 1
3 75201865A ()5 HF) Ak 2 Vsl Ring Gear Pinion Assy 1
3=1[ 75201866(miHF) a8 ik Main Gear 1
3-1 752(}1866/\(}1;{4‘#) Eshiise Main Gear 1
3— | 75200507 (k) Bh A ik Gear 1
3-2| 75200507A B ik Gear I
4 | 75600311 ok Bearing 1
5 | 75500003 i Bolt 12
6 75501992 R} Nut 12
fi 75202150 J5 % 55 R Differential Assy 1
8 | 75200107 PEaIE A D Differential Cage 1
9 75501981 2 e Bolt 8
10 75501993 2 R Nut 8
11-1 oy Washer 2
11-2] 75201275 Pl P54 Side Axle Gear 2
11-3] 75200116 |-l Spider I
11-4] 75201274 HE D EE A Pinion Gear 4
[1-5] 75201609 HE DT )T Thrust Washer 4
12 | 75650019 K7k Bearing 2
13 | 75200118 R 4 gt Adjusting Nut 2
14 | 75200053 B Lock Plate 2
15 | 75502602 W Bolt 2




8. ik a3 Kk Main Transmission Parts

¥E FHRS % i wm & &
NI(—J.. Part No. Part Description QY Remark
16 SR HEEL Bearing Cage !
17 | 75201767 b A Bearing Cage 1
18 | 75650313 ik Bearing |
19 ;ggg:;g? e i £ Adjusting Spacer 1
20 | 75650319 & Bearing ]
21 | 75203123 ey Shim 1
22 | 75201770 ISR Seal Cover ;
23 | 75201771 By Shim :
24 | 75502205 k80 x 100 x 12 0Oil Seal :
25 | 75502239 ki E 80 > 100 x 10 0il Seal i
26 | 75102007 2 Flange i
27 | 75102001A w2 Flange ,
28 | 75201748 Blj 2k ¥t Cover 1
29 | 75500231 g Washer |
30 | 75500269 LAl Nut l
31 | GB30-76 BEMI4 x 1.5 x 55 pgop l
32 | GB93-76 e 14 Washer |
33 | GB30-76 WA MI2 x 1.5 x 55° ot %
34 | GR93-76 |l Washer 7




i8S

0. %;@h&ﬁh}iﬁ Planetary Reductor

C




0.8k Planetary Reductor

P RS % i Foht #w ik
13:).. Part No. Part Description Q'Y Remark
1 HG4-692-67 ihE PDISO x 180 x 16 Qil  Seal 2
2 77000493 TE7N Spacer 1
3 GB297-84 fhr& 2007122 Bearing 1
4 71.40.2-9 s e bt wheel Pin Assy 20
5 790020028 et Wheel Hub 1
6 GB297-84 Hhsk 2007126 Bearing 1
7 77500938 P i B Internal Gear Assy 1
8 76101041 ez Taper 1
9 75501648 (] 22 B2 Lock Nut 2
10 | 75501957 Wb 337 x 343 0il Seal Ring 1
11 | ZL40.2-10 AR B Wheel Nut 20
12 GB982-76 e M10 = 1.5 x 30 Bolt 3
13 | GB982-77 A1 Akie 12 Washer 1
14 75500195 I e Plug |
15 77001142 rse Ploerary Pinion Carrier 1
6 GB93-87 18 10 Washer 1
17 GB30-76 WEFEMI10 x 1.25 = 23 Bolt 1
18 | 1B982-77 HIREE T Washer 1
19 75500842 WA Plug 1
20 | GB30-76 W M2 x 1.25 x 23 Bolt 7
21 | GB93-87 i 12 Washer 7
22 | 79001544 Uit Cover 1
23 | 73520042 bt Bushing 1
24 | GB894-76 il 50 Snap Ring I
25 79001524 KBH4e Sun Gear |
26 | GB858-76 1l 4 85 Washer 1
27 | 79000131B V-4 Axle Shalf I
28 77000044 A Adjusting Pin 1




10. ZEHi%i 4 Transmission System




10.45 4 &4 Transmission System

75

FTT) 4 Fi pm| #

gf)-. Part No. Part Description QY|  Remark
1 Z5G.1.3.5 A Transmission 1

2 7Z1.50.3.4 AS T 2% Converter 1
3 7Z1.40.3-3 #H Pad 1
4 JB982-77 A 33 Washer 2
5 75G.1.3-3 3k Joint 4
6 | GB3452.1-82 O %I 22.4 x 3.55 “0” Ring 10
7 192561382 4% 22 T —900 | Pipe 2
8 | Z5G.1.3.1 A Pipe 1
9 75G.1.3-4 JBe4s Rubber Hose 1
10 | ZL40.3.2A DE 2 Filter 1
11, [1256G.1.3-2 e Rubber Hose 1
12 | IB3616.1-84 ALH 22 ik 34-38 Clamp 4
13 | ZL40.3.1.2 & J; Joint 2
14 | ZL50E.2.1 JBe 7 4 s Joint 1
15 | Z4G.1.2.4.2 Imahis Pipe 1
16 | Z4G.1.2.4.1 I Pipe 1
17 | GB5783-86 EEM10 x 30 Bolt 4
18 | GB93-87 8 10 Washer, 6
19 | GB3452.1-82 O %8 35.3 = 3.55 «Q” Ri;]g 1
20 | Z5G.1.3.4 e 25 1 Rubber Hose 1
21 | GB6170-86 #2EE M0 Nut 2
22 | GB97.1-85 HpE 10 Washer 2
23 | GB5780-86 BRFE MI10 x 35 Bolt 2
o4 11Z5G.1.3.5 3 Joint 2




.24

11. % AERgs Torge Converter




11.% hasmigs Torque Converter

5 £ s # i ol # &
Sr. -
No. Part No. Part Description QY|  Remark
1 402222 SR Stator Guide Sleeve | 1
2 GB3452.1-82 O Wkl 128 x 3.55 “O” Ring 1
3 402216 ek Converter Housing | 1
4 GB67-85 P ] S R T M6 x 16 Serew 4
5 GB93-87 S E 6 Lock Washer 4
6 402214 Hobr Plate 1
7 402215 4L Paper Pad 1
8 402221 % B Seal Ring 1
9 402220 e Gear 1
10 GB276-89 Bhizk 117(130 = 85 = 22) Bearing 2
11 GB5782-86 W FE M8 x 35 Bolt 24
12 402227 e Imperller |
13 GB93-87 oif g 8 8 Lock Washer 36
14 GB6170-86 W2 EE M8 Nut 24
15 402224 i) i )y Adjustable Washer |14l
16 402226 JEHR Gland 1
17 402218 ik i Lock Washer 6
18 GB5783-86 e M8 x 30 Bolt 14
19 402225 Sl Leading Oil Ring 1
20 402217 S5 Stator |
21 GB8Y4.1-86 1418 80 Snap Ring 1
22 402209 A e I Turbine |
23 402212-213 e I Turbine 1
24 | 402238 TRy Washer 141
25 GB893.1-86 4518 50 Snap Ring 1
26 GB276-89 Bl 113(100 x 65 = 18) Bearing 1
27 GB5783—86 EEMI10 = 28 Bolt 8
28 GB93-87 ';"'f_’-ﬁ'*w‘!:lﬂ 10 Lock Washer 20
29 402111 HH Joint 2
30 | 402106 HlE Washer 2
31 GB5783-86 iEFE M8 = 16 Bolt 8

.25




11.74&Hi%s  Torque Converter

hgrrJ THRES # i wm| #
No. Part No. Part Description QY| Remark
32 402228 Rl Valve Cover 1
33 402229 5L Spring 1
34 | 402223 LS Plug I
35 402232 #Hh Washer 2
36 | 402233 i ¥ Valve Stem 2
B 402230 by Plate 1
38 402231 oL Spring 1
39 | GB93-87 G B 12 Lock Wsher 36
40 GB5782-86 B M12 x 45 Bolt 12
41 402235 E4 107 Paper pad 1
42 | 402234 Hibi Plate 1
43 | GB869-86 PLIHRET 8 % 16 Screw 12
44 | 402206 e I Turbine Coverter Housing | 1
45 402207 S i 4 I Turbine Guide Sleeve 1
46 | GB276-89 _f']'(’f (90 50 « JEPearing I
47 402208 ik Y Pin )
48 | 402236 O 78458 fsf [ “O” Ring 1
49 | 402203 L Cover 1
50 402210 [o] Hs i Plate |
51 402201 Wy Washer 6
52 GB6171-86 BEREMI0 x 1 Nut 12
53 | 402237 RO Y Bolt 12
54 | 402202 SRPEH S=1.0 Plate 2
55 GB5782-86 M2 x 30 Bolt 6
56 | 402211 L i Paper Pad 141

.26.




12. ()

Transmission(1)

~
o~
~
<«
~—




12453 % (—) Transmission(1)

’é; £ R V) % i | #OIE
No. Part No. Part Description QY| Remark
1 GB6170-86 R M20 Nut 2
2 71.40.6-1 Jiz A Rubber Pad 2
3 GB5781-86 B MIS x 40 Bolt 8
4 GBY3-87 1 18 Lock Washer 8
5 75G.1.5 2 Bracket 2
6 GB5780-86 2 F M20 x 130 Bolt 2
il GB5780-86 W M10 < 70 Bolt 9
8 GB93-87 18] 10 - Lock Wsher 78
9 GB5780-86 B M10 x 50 Bolt 6
10 403700 A5 Wl R I 35 ’51;}1\}3:11}&523:1 Control 1
11 7Z1.40A.30-15 % Bl Seal Gasket 1
12 | IB984-77 B3k 28/M33 x 2 Joint 3
13| ZL40.3.2-10 8 35 x 3.5 Washer 3
14 ZL40A 301 Hitk Transmission Housing 1
15 | ZL40.6-55A il Taper Plug I
16 | ZL40.2-1 W Z3/4 Plug I
17 | Z7L40.6.16B B Breather Tube 1
18 | GB825-86 B2 ET M20 Eye Screw 2
19 | GB276-89 BRAlik 211 Ball Bearing 1
20 | ZL40A.30-19 kA Bearing Case [
21 | ZL40A.30-12 B Seal Gasket 2
22 | GB93-87 e 12 Lock Washer 8
23 | GB899-76 AU M12 x 36 Stud 8
24 | GB6170-86 W2 REM12 Nut 8
25 | ZL40A.30-6 % B4 Seal Gasket 141
26 | ZL40A.30-5A it ot End Cover 1
27 | GB5783-86 M4 x 35 Bolt 8
28 | GB5781-86 BFE M14 x 40 Bolt &
29 GB93-87 g 14 Lock Washer 4
30 | ZL40.6-64 [6] 1 Seal Gasket 1
31 Rl 1/4 v Tap 1
32 | GB93-87 18 20 Lock Washer 2




13. F#H(—) Transmission(2)




13.25 8% () Transmission(2)

J;r:rF'i' THERSE % Fie | & H
No. Part No. Part Description QY| Remark

1 ZL40A.30-1 Mtk Converter Housing 1

2 | ZL40A.30-17 A 1) 08 2 o Steering Pump Shift |

3 | GB1096-79 14 x 36 Pin |

4 | ZL40A.30-18 ke ) S 0K B 1 4 Steering Pump Gear |

5 GB/T276-94 T shihk 6210N Roller Bearing )

6 GB894.1-86 iR 90 Snap Ring 2

7 | GB/T276-94 AR 6012 Roller Bearing i

8 | ZL40A.30-9 il 5 Shift Gear |

9 Z140A.30-10 W B + Seal Gasket 1

10 | GBI119-86 # D10 x 25 Pin )

11 | ZL40.6.5B M i i Oil Pen |

12 GB93-87 G AR 10 Lock Washer 14

13 | GB5783-86 M0 x 25 Bolt 14




) Transmission(3)

14. (=




14453 4i(—=) Transmission(3)
’gr'} F A AR = i - ﬁc, ik
No. Part No. Part Description Q'ty Remark
1 | GB5783-86 B M12 x 40 Bolt 8
2 | GB93-87 oL A 12 Lock Washer g
3 | ZL40.6-33A g Medium Cover |
4 | ZL40.6.12-1A S E KN Ist Forward Cylinder I
5 | ZL40.6-63 150 5 B Anchor Plate ]
6 | GBI235-76 O M 20 x 2.4 “0” Ring 1
T | ZL40.6.13-1A Y BFER ; Outer Seal Ring )
8 71.40.6.8-3A A 8 Bt R Inner Seal Ring 1
9 7Z1.40.6.13-3A P41 e Ist Forward Piston {
10 | 71.40.30.5-31 KNP TG A Inner Gear Ring Assy ]
11 71.40.6.14 BIRS ~F Reverse—1st Driving Plate 8
12 | 71.40.6-48 RS M 2 )y Reverse-lst Friction Plate 8
13 | GB5783-86 B M10 = 30 Bolt 4
14 | GB93-87 HL AR E 10 Lock Washer 4
15| 7ZL40A.30.5-17 4 P B ?Ii;'ln;(;c[’orward Connecting |
16 | GB894.1-86 File 90 Snap Ring )
17 | GB277-89 éghf’gosgzég) Ball Bearing |
18 | ZL40A.30.5-18 KPR Sun Gear I
19 | ZL40.6-44 ks 8t Lock Plate |
20 | ZL40.6-45 -PYET A A Ist Forward Planetary Garrier| |
21 | ZL40.6-47 ]! Snap Ring 1
22 | ZL40A.30.5-23 B N P18 Reverse Inner Gear Ring 1
23 | ZL40.6.4 JEEEE I e 1 A Clutch Anchor Assy 1
24 | ZL40A.30.5-32 b Etane Reverse Planetary Carrier 1




1448 ##(=) Transmission(3)

fgr%“ E O M % B Mokt % ik
No. Part No. Part Description Q'tY| Remark
25 | ZL40.6-51 1k 248 Lock Washer 4

26 | GB93-87 oL 8 Lock Washer 4

27 | GB5783-86 #E M8 < 14 Bolt d

28 | ZL40.6.15-3A B S EN Inner Seal Ring 1

29 | 7ZL.40.6.15-1A B 0% A A Reverse Piston 1

30 | GB276-89 .(Sgkjmég Ll(l)o) Ball Bearing 1

31 | ZL40.6-16 K557 5L 4 Ist Forward Planetary Shaft| 4

32 | Z140.6-50 )y Washer 16

33 | ZL40.6-10 Wi 1 4% Spacer 16

34 | GB309-84 HE p4 x 35 Needle Roller 176

35 ZL40A.30.5-13 it Planetary Gear 8

36 | ZL.40.6-52 L Guide Pin 15

37 | Z1.40.6-53A P Spring 15

38 | ZL40.6-15 RS 1T 5 R Reverse Planet Splindle 4




15. A (PY) Transmission(4)

S



15488 (P4)  Transmission(4)

J¥ 5 % R AR % B i % 1k
Sr. B
No. Part No. Part Description Q'Y Remark

1 | ZL40A.30.1-8 T e i Seal Ring 1

ER ik -
2 | GB276-89 116(30 x 125 x 22) Ball Bearing 1
Secondary Stage Input

3 | ZL40A.30.6-2 A g Pk Gear I

4 | ZL40A.30.1-9 Tig gk Mt Seal Ring 1

5 | GB301-84 Hi yER Rl 8111 Thrust Ball Bearing 1

6 | ZL40A.30.6-1 N 24t Primary Stage Input Gear | |

RE c 1
7 | GB276-89 311(55 x 120 x 29) kit
8 | ZL40A.30.6-3 g A )y Adjusting Washer 1 41




16. Z##i(f) Transmission(5)

36 -



16.453i i () Transmission(5)

’é’r’? £ CO (VR =7 % Fi wow| #OIE

No. Part No. Part Description Q'Y Remark
1 | ZL40A.30.5-38A BWHE R 15 x 32 Cylinder Roller 20
2 | ZL40A.30.5-39A L Spring 40
3 | ZL40A.30.5-37A T Pin 40
4 GB276-89 ?{ﬁg;ﬁ < 100 x 21) Ball Bearing 1
5 | GB6171-86 WEEMI0 x ] Nut 20
6 | GB93-87 oL s H fE 10 Lock Washer 20
7 | ZL40A.30.5-1 o ) 1 Medium Input Shaft |
8§ | GB276-85 ﬁﬂé';f)‘ wg0x 1q Bl Bearing 5
9 | ZL40.6-10 T 125 4% Space Bushing 1
10 | GB894.1-86 41 170 Snap Ring 1
11| ZL40A.30.5-34A M i ok Left End Cover 1
12 | ZL40A.30.5-40A AR Inner Ring Cam 1
13 | ZL40A.30.5-36A A Ui s Right End Cover 1
14 | GB893.1-86 1418 80 Snap Ring |
15 | ZL40A.30.5-41A LS Bolt 20
16 | ZLA40A.30.5-35A AR G Output Ring Gear 1
171 GB276-89 ﬁ;?lllg;(‘so X 90 x 20) Ball Bearing )
18 | 7Z1.40.6-12 i) B A Bearing Cage 1
19 | 71.40.6-13 Tl B 45 Space Bushing 1




15

17. ZHHI(R)

Transmission(6)




17.28 % #i(75)  Transmission(6)
Fg? £ O AV % b Wbt O
No. Part No. Part Description QY| Remark
ER &Rk ’
1 - 1
GB276-89 122(110 x 170 x 28) Ball Bearing
2 | ZL40.6.10-2 (6] 1 Anchor Pin 6
= Direct Forward Gear
7 - T it A 15 A .
3 | ZL40A.30.1-1 PR Z RS Bhiction Dis 1
4 | ZL40A.30.1.1A Y = o= ) 2st Forward Driving Plate | 2
) GB5783-86 B M8 x 20 Bolt 12
6 | GB93-87 oL 4 ] 8 Lock Washer 12
irect F d G Dri
7 | zL40A.30.1-2A Vi el - R
Shaft
8 | ZL40A.30.1-3A P 2st Forward Gear Ring 1
9 | ZL40A.30.1-10 R R 2st Forward Friction Plate | 1
ER Ak ;
10 | GB276-89 204(20 x 47 x 14) Ball Bearing |
11 | GB894.1-87 File 65 Snap Ring 1
12 | 7L40.6-39 W T S Belleville Spring 1
13 | ZL40A.30.1-5 [E 13 ) Driect Forward Piston 1
14 GB119-86 H D10 = 30 Pin 3
15 | ZL40A.30.1-8 T b s Seal Ring 1
16 | ZL40A.30.1-7 (23 h N Direct Forward Cylinder 1
L4
17 GB5785-86 M12 x 1.25 x 100 Bolt 12
18 | 71.40.6-88 JISk Lock Nut Washer 6
19 | GB93-87 L 12 Lock Washer 12
20 | ZL40A.30.1-6 v ) A H 15 46 Medium Shaft Output Geat| 1
ER ¢
1 76— :
2 GB276-89 312(60 x 130 x 31) Ball Bearing 1
22 | ZL40A.30.1-9 Jie &t dh Seal Ring 1




18. AdiFi(t) Transmission(7)




1845 Mifi(-L) Transmission(7)
Fgrﬁ ZTHERS # Fr wo| O E
No. Part No. Part Description Q'ty Remark
1 GB91-76 6 x 60 Pin 9
2 | ZL40A.30.3-1 A1 B R B} Lock Nut 2
3 | ZL40A.30.3-9 HH Washer 2
4 | ZL40A.30.3-2 s Flange 1
5 | GB1235-76 O M 130 x 5.7 “0” Ring 2
6 | ZL40.6-24 B 0il Seal Seat 1
T | HG4-692-67 ML SGT0 x 95 x 12 Ol Seal 2
8 | GB893.1-86 4418 95 Snap Ring 2
9 | GBI1235-76 O #IJE 65 = 3.1 “O” Ring 1
10 | Z1.40.30.3-4 B 1% Spacer 1
1 | GBI1235-76 O #11E 75 = 3.1 “0” Ring 1
12 | GB893.1-86 41 130 Snap Ring 2
13 | GB276-89 ik 312 Ball Bearing 5
14 | HG4-692-67 MEFSD25 x 40 x 10 Oil Seal 1
15 | ZL40A.30.3-15 il I BRI R AT Axle Release Lever I
16 | 7Z1.40.6.6-6 i i 14 A Rear Ouput Shaft 1
17 | 71.40.6-25 oL Spring 1
18 | GB308-77 WER 1 10 Steel Ball 2
19 | 7Z1.40.6.6-5 IR Sleeve 1
20 | ZL40.6-20 LRSS /8 Axle Release Yoke 1
21 | ZL40A.30.3-8 i th &b i fe Output Shaft Gear 1
22 | ZL40A.30.3-10 UETRREL Front Output Shaft 1
23 | ZL40.6-28A ks Oil Seal Cover 1
24 | 71.40.13.1-3 Pt Flange 1
25 | 7Z1.40.6.6-1 LTRSS Bushing 1

Gl -




Sao.

19. ZHEHO\)

-

-
(i

5\

Transmission(8)

5 *]
e
OIS
SO TS
e ot

‘alel 9% e
T e
o ® g

3 ez




19.45 3 &i(\)  Transmission(8)

5 % U5 % Pk - = Ak
Sr. =
No. Part No. Part Description QY Remark

1 403406 % B Seal Gasket 2

2 | ZL40A.30.4.2 AL Bracket |

3 7Z1.40.6.5-3 KAk = 80 Permanent Magnet P

4 71.40.6.5-1 b Pad 2

5 GB93-87 H#[8 6 Lock Washer 4

6 GB5783-86 R M6 x 25 Bolt 4

7 | 402223 129 7G3 /4" Plug 1

8 | ZL40A.30.4.1 Mg Oil Sump |




Eisee  Oil Filter

-
Y

20.




20. 0872 Oil Filter

’sr;rJ MRS i wow| I
No. Part No. Part Description QY] Remark

1 7Z1.40.3.2-1A L= - Filter Head 1

2 | ZL40.3.2-10 HE Washer 2

3 | 1B984-77 2 J:44 28 Joint 2

4 | 7ZL40.3.2-6 T % Poppet 1

5 | ZL40.3.2-7 P Spring |

6 | GB1235-76 O M 30 x 3.1 “0” Ring 1

7 | ZL40.3.2-8 it e Plug |

8 | ZL40.3.2-3 WRFT Center Stud |

9 | ZL40.3.2-2 LN Filter Element 1

10 | 7ZL40.3.2-5 )y Seal 1

11 ] GB6170-86 W RE M8 Nul M8 5

12 | Z1.40.3.2-9 [15 5% 2 B Lock Nut |

13 | GBI1235-76 O M 115 % 3.1 “0” Ring 1

14 21140.3.2—4 VTS Filter Shell 1

15 | GBS5782-86 B M8 x 35 Bolt 4

16 | GB93-87 118 8 Lock Washer 4




21. B RG5(—)

Control System(1)




21. #9\Z58:(—.) Control System(2)

AT



21180 258

Control System

fgr'.: R e # i Bt # ik
No. Part No. Part Description QY Remark
1 | GB5781-86 W MS x 12 Bolt 8
2 | GB93-87 8 5 Washer 8
3 | ZL40.7.1-1 i B Cover 1
4 | ZLA0.7.1=11 141 Snap Ring 4
5 | ZL40.7.1-9 Bl [ Ring 2
6 | GB279-88 ik 180101 Bearing 2
T | ZL40.7.1-10- ] Ring 2
8 | GB6170-86 R EE M8 Nut 5
9 | GB93-87 & 8 Washer 9
10 | ZLSOE.15A.1-1 7k 4 *  Bearing Seat |
Il [ ZL50E.15A.1-3 U B “U” Bolt 1
12 | Z1.40.7.1-5 BR bk Ball Pin 1
13 | ZL40.7.1-8 ik Spring I
141 Z1.40.7.1-6 oI s Spring Seat |
151 GB91-86 2 %10 Cotter Pin |
16 | ZL40.7.1.1-1 Hifih Pin I
WP Z516 25101 il Steering Shift |
8 B e AV BRI AT AL Limitting Mechanism 1
19°1. Z1.50F. 15 AN FHIFF Knob Lever I
20 | GB6170-86 WEEREMI2 Nut I
21 1 Z1.40.7.1=k6 Tt Knob I
22 \}[,40.7.1ﬁ3 i B Cover 1
23 Z5G.20-1 il & s Bearing Seat 1
24 | ZL50E.15A-1 Wk i iz Link Plate I
25 | GB97.1-85 HIE 8 Washer 8
26 1" ZL40.7:3=5 BRI T Screw 4
27 | GB91-86 3.2 x 20 Cotter Pin 4




21N R 50

Control System

Té; 3 (O (s * i wow| B OIE
No Part No. Part Description QY| Remark
28 | GB882-86 Hifh B10 x 32 Pin 3
29 | GB6170-86 #EEM10 Nut 4
30 | Z5G.2-1 e Link 1
31l | 25G.2.1-2 Il 2 A Seat 1
32 | GB5780-86 ke M8 x 55 Bolt 2
33 | GB5781-86 B M0 x 35 Bolt 2
34 | GB93-87 HE 10 ‘Washer 2
35 | ZL5OE.15A.2-3 g Fixing Plate 1
36 | GB5781-86 L M8 x 25 Bolt 2
37 | ZL40A.7.4-3 T Seat 2
38 | ZL40.7.3-6 i8] 4 R 2 Adjusting Ball Seat 4
39 | GB893.1-86 141 28 Snap 2
40 | ZLSOE.15A.2-2 Wb Link Plate 2
41 | ZL40.7.5-2 Y HEJ MI10 Joint 3
42 | ZL5S0E.15A-5 IPEFF Link 1
43 | ZL40.7.5-3 I M10-5 8 Joint 1
44 | GBS82-86 4 B8 x 32 Pin I
45 | 725G.2.2.1 <L gng;fgﬂmccmmism i
46 | Z5G.2.2-1 Bl Steering Shift 1
47 | ZLSO0E.15A.1-2 b e i Bearing Seat I
48 | ZL50E.15A.1-4 U gk “U” Bolt 1
49 | 75G.2.2-2 Wiz Link Plate 1
50 | GB91-86 #i2 %20 Pin 4
51 | Z1L40.7.3-4 AT Spring 4
52 | GB6171-86 CHEREMIO x 1 Nut 8
53 | ZL40.7.3-1 e A Bushing -
54 | 7ZL40.7.3-3 TR 1 Ball Seat E




22, XTApdey

Working Device

29



22. T ®

Working Device

rsfr R % ¥ wom| & OIE
No Part No. Part Description QY| Remark
1 | Z5G.8.1E e 9585 Bucket |
2SS R B |- Shaft Pin 3
3 | 857.06-5 8 Washer 6
4 | GB93-87 18 16 Washer 8
5 | GB5783-86 BFE M6 x 25 Bolt 8
6 | GBI152-89 AR M10 x | Grease Nipple 8
7 | GB5782-86 #2E: M20 x 100 Bolt 4
8 | Z5G.8.1-1 SR Bucket Tooth 2
9 [ GB93-87 ] 20 Washer 16
10 | ZL40A.11.1-19 05t B Nut 16
11 | Z5G.8.1-2 e Bolt 12
12 | ZL40A.11.1-18B Bt Bucket Tooth 6
13 | Z5G.8-5 O JEI# “O” Ring 8
14 | ZL50LE.6-19 ife] e s )y Adjusting Cushion 15
15| GBY877.1-88 AL B8O x 100 x 10 Skeleton Oil Seal 8
16 | 75G.8-6A LTRSS Shaft Bushing 4
17| 75G.8.3 HikF Link 1
18 | ZLS0E.8-12 ] e A Adjusting Cushion 4
19 | Z5G.8-2 ih £ Shaft Bushing 1
20| 75G.8.4 PN Pitman Arm I
21 | Z5G.8.6 PN Shaft Pin 2
22 | ZL50E.8-4 s Block 2
23 | ZL50E.6-19 i Adjusting Cushion 15
24 | 75G.8.5 AR Shaft Pin I
25 | Z5G.8-1 LIEE Shaft Bushing 2
26 | ZLSOE.8-16 )y Washer 8
27 | ZLS0E.8.7 SN Db LY Shaft Pin 2
28 | Z5G.8.2 A Lift Arm 1
29 | 75G.8-3 Bh 4z Shaft Bushing 2




13

23. Mi%EH Front Chassis




23,11 44

Front Chassis

Jé’rb' AR S % Fi B it ik
No Part No. Part Description Q'Y Remark
H Bsaats e Rign "1 '
2 | GB5783-86 W M12 x 30 Bolt 8
3 | GB93-87 Hlg 12 Washer 24
4 | GB97.1-85 Hulg 12 Washer 24
5 | GB5781-86 ke M8 x 20 Bolt 16
6 | GB6170-86 1 M8 Nut 8
7 | GB93-87 8 8 Washer 8
8 | GB96-85 & 8 Washer 12
9 | Z5G.6.18-2 JiE Mat Rubber 2
10 75G.6.18-1 B Plate 2
11 | 25G.6.20 i Plate I
12 | Z5G.6.1 T1ij 4 24 Front Chassis 1
13 | ZL50E.6-19 i A Ay Adjusting Cushion 141
14 | 25G.6.21 15 3G 4 Shaft Pin I
15 | 857.06-5 Er AL | Washer 5
16 | GB93-87 8 16 Washer
17 | GB5783-86 WEEM16 x 25 Bolt
18 | ZL50E.6—17 SRRy Adjusting Cushion 241
19 | 25G.6.4 ) LR PR Shaft Pin 2
20 | Z5G.6.16 JekT 4 Left Lamp Protector 1
21 | Z5G.6.17 Ak 4 Right Lamp Protector | 1
22 | 75G.6.16-1 i bt Left Plate I
23 | Z5G.6.17-1 A1 Right Plate 1
24 | GB97.1-85 18 6 Washer 6
25 | GB93-87 18 6 Washer 6
26 | GB5781-86 P M6 x 16 Bolt 6
27 | GB97.1-85 8 10 Washer 8
28 | GB93-87 HE 10 Washer 8
29 | GB5783-86 W MI0 x 35 Bolt 8
30 | GB5783-86 M2 = 30 Bolt 2
31 | Z5G.6-15 [+ b Plate 2




23. AR

Front Chassis

Srw ETHRE # i wow| i
No Part No. Part Description QY[ Remark
32 | ZL50.8-6 Jo ) Y Shaft Pin 24
34 | 857.06.14-1 s Slave 1
35 | GB9877.1-88 WEEBI00 x 125 x 12 Skeleton Qil Seal 2
36 | GB5782-86 BEFEM16 x 55 Bolt 8
37 | ZLSOE.6-3 Bk Bearing Cap 1
38 | 857.06.14-3 e R Adjusting Cushion 14
39 | GB297-84 Mk 7517E . Bearing 4
40 | ZL50E.6-2 o Cover 1
41 | 857.06.14-6 # Washer 4
42 | 857.06.14-5 e Bolt 4
43 | ZL50E.6.10 I e e Y Shaft Pin 1
44 | 857.07.1.2.1-11 HihAs Pin Slave 1
45 | GB5783-86 WE: M20 = 40 Bolt 5
46 | GB93-87 ¥ 20 Washer 5
47 | ZL50E.6-4 Hu Washer 1
48 | 75G.6.13 IS B FE Y Center Pin 1
49 | GB9877.1-88 W EFIE B8S x 120 x 12 Skeleton Oil Seal 2
50 | GB5782-86 W MI2 x 100 Bolt 12
51 | Z5G.6-10 N s Flange 1
52 | Z5G.6-11 PRI Flange 1
53 | Z5G.6.3 AWEEL - 4y Shaft Pin 2




2455k Rear Chassis Group




28 B % Rear

Chassis Group

JSrrJ FHERS # fir wow| O
No. Parl No. Part Description QY ‘Remhari
I | Z5G(v).6.3 75 Y Drawbar Pin 1
2 INZ5G.6=7 it i Rear Counterweight 1
3 GB5782-86 B M24 % 180 Bolt 4
4 | GB93-87 HeE 24 Lock Washer 4
5 | GB97.1-85 ]y 24 Washer 4
6 | Z5G.6.10 Fatk T2(/) Armrest(Left) 1
7 | GB97.1-85 H1E 16 Washer 8
8 | GB93-87 HIE 16 Lock Washer 12
9 | GB5783-86 ik M16 x 40 Bolt 8
10| Z5G.6-5 e P se o Left Counterweight 1
11| GB97.1-85 1% 20 Washer 6
12 | GB5782-86 W M20 = 180 Bolt 6
13 | Z5G.6-8 MHC A Tank Deck 2
14 | 75G.6.8 JIHI Pedal 2
15 | GB5783-86 ik M16 x 60 Bolt 12
16 | Z5G(V).6.2 Wi 4 Rear Chassis 1
I7 ] GB5783-86 BREE MI2 x 30 Bolt 20
18 | GB93-87 g 12 Lock Washer 20
19 | 75G.6-15 b Stop Plate 2
20 | ZL.50.8-6 I 1 Y Steering Pin 2
21 | GB96-85 18 20 Lock Washer 4
22 | GB-93-87 He 20 Lock Washer 15
23 | GB5783-86 BEFE M20 % 40 Bolt i
24 | 7Z5G.6-2A e S 4 Operation 1




24 )5 H 25K Rear Chassis Group

Tzrﬁ E-N L v P ww| & &
No. Part No. Part Description QY| Remark
25 | Z5G.6-1 HEERI LR Operation 1
26 | X5G.6-9 B Cover 1
27 | GB96-85 U 8 Lo'ck Washer 8
28 | GB5783-86 BF M8 x 20 Bolt 4
29 | Z5G.6-14 LR Operation ]
30 | Z5G.6-12 [ 5 #F Rod 1
31 | 852.7-14 B Pin 2
32 | 85Z.7-15 oifi Y Spring Split 7
33 | GB5783-86 Pk M16 x 25 Bolt 4
34 | 857.7.0 PR ALY Sway Carcase Pin 2
| 35 | 852.07.11-4 £ Pige 2
| 36 | ZL50E.6.6 e Sway Carcase 1
37 | ZL50E.6-15 e e )y Adjusting Cushion 2
38 | Z5G.6.12 | BRI Bk Tube 1
39 | Z5G.6-6 £ Pl i Right Counterweight 1
40 | Z5G.6.9 R A Batiery Box 2
41 | Z5.G.6.11 BHRFE (H) Armrest (Right) 1
42 | ZLS0E.6-14 i e - Adjusting Cushion 2
43 | 85Z.7-3 s Washer 4




25. K E% Left Right Platform




5. A8 % Left Right Platform

Fg:i RS # i Wi # Ik
No. Part No. Part Description QY| Remark

1 Z5G0. 158 LR Right Platform |

2 | GB5781-86 e MS = 12 Bolt B

3 | GB97.1-85 H# 5 , Washer 4

4 [ GB5783-86 i M2 % 30 Bolt 8

5 | GB93-87 el 12 Washer 14

6 | GB97.1-85 HE 12 Washer 14

7| Z5G.6:3 1 & R b Plate 1

8 | z5G.6.14A AL Left Platform 1

0 | Z5G6-4 Je T S bR Plate 1

10 | Z5G.6.5B filess Right Ladder 1

11 | GB6170-86 WERE M12 Nut 6

12 756,656 Left Ladder - 1

/i ek




26. U4 Battery Box




26. HUJRLA

Battery Box

R # Fi pm| & T
13:)‘. Part No. Part Description QY[ Remark
1 || Z5G.6.9:1A o Cover %1
Z5G.6.9.2A
2 | GB67-85 AT M5 x 12 Screw 8
3 | GB97.1-85 14 5 Washer 8
4 | Z5G.6-9-1 AN Cover 2
5 | GB5783-86 WEFEMS x 16 Bolt 8
6 || Z5G.6.9.3 kI Lamp Protector 2
7 | GB67-85 B2ET M4 x 10 Screw 12
8 | GB97.1-85 He[E 4 Washer 24
9 MW BE 75 Gemel 2
10 | GB6170-86 21 M4 Nut 12
11 | GB91-86 FFEE 2 = 20 Cotter Pin 2
12 | GB97.1-85 HJE 8 Washer 2
13 | Z5G.6.8.6 PEFF Sustain Rod 2
14 | GB97.1-85 HH 16 Washe_r 4
15 | GB93-87 18 16 Washer 4
16 | GB5783-86 2 M16 x 60 Bolt 4
17 | FB6170-86 2 1 M8 Nut 4
18 | Z1.40.18.5-2 N Angle Iron 2
19 | ZL40A.18.5-4 B Screw Rod 4
20 | ZL.40A.18.5-5 Y il Rubber Pad 2
22 | ZL40A.18.5-3 e Rubber Pad 8
23 ;zg:g:/}\\ 1' HL M B e Battery Box 1




27. S Bk Grease Pipe Assem




2T 530 EME Bk Grease Pipe Assem

s FHRE Fik gl & O
132'. Part No. Part Description QY  Remark
1 |GBil152-79 AR M10 x 1 Grease Cover 11

2 | GB5625.2-85 B4k 6 Connector 8

3 |ZL50E.6.9.4 A ] a4 Tube 2

4 |ZL50E.6.9.5 Je H i e i At Tube 2

5 | GB1153-79 MR MI10 x 145° Grease Cover 2

6 |ZsGiadl2 ] I e B 1l e Tube 1

7 |Z25G.6.12.2 Bl S A Tube 1

8 |Z5E.6.12.3 I S A Tube 1

9 |GB5631.2-85 ek 6 Connector 4

10 | ZL40.8-19 i Pipe-Clmper 13

11 | GB93-87 Hi# 8 Washer 18

12 | GB5783-86 W2 MS < 16 Bolt 13




28. TAEiEZ&S Working Hydraulic System

i@ B\ X
% , AWMWRW



8. TR E RS

Working Hydraulic System

}gr'% E 2N (O v Fr wa| & &
No-. Part No. Part Description QY| Remark
1 |z56. 218 F s “F” Hose 1
2 | GB5783-86 2 M10 x 30 Bolt 56
3 | GB93-87 HpH 10 Lock Washer 134
4 |852.10.1-2 Sy B Rk Split Flange 14
5 |GB3452.1-82 O %% 58 30 x 3.55 “O” Ring 10
6 |2l F e “F~ Hose 1
ol i eq s | i Plug 6
8 |JB982-77 5 14 Ring 6
9 FRsSZAE ]+ U ik “U” Bolt 6
10 | GB5782-86 B M12 x 70 Bolt 3
11 | GB93-87 H#HiEg12 Lock Washer 39
12 |25G.7.1.2 s Tube I
13 § Z1.508.7.1=1 W b Plank 1
14 | GB97.1-85 #E 10 Washer 16
15 | GB6170-86 #2 BF M10 Nut 38
164 256.7.1.1 B S L Cylinder 1
18l 256 7.1 31 o Cover 1
18 [ GB5783-86 2FE M10 % 25 Bolt 14
19 | Z56.7.1.38 A1 3 L Cylinder 1
30 | Z5G.7.1.19 F 4% “F” Hose 2
21 ZSG.’,’.I.18'V F W5 “F” Hose 2
I Z56.7.1.7 e Tube 1
2 Z56.7.1.8 W Tube I
24756 7.1.0 W Tube 1
25\ | Z5G. L 1-13 i1 Plank 2
26 |Z5G.7.1-2 Wb Plank 2
27 | GB93-87 i 8 Lock Washer 10
28 | GB5783-86 P2 M8 x 25 Bolt 10
29 | GB97.1-87 HE 8 Washer 6
30 (25G.7.1.22 L Tube 1
31 |Z5G.7.1.24A 7E A i Cylinder 1




28. TAEMi k%4 Working Hydraulic System

- FHEMRS # Fr B bt & ik
Iilc;'. Part No. Part Description QY] Remark
32 | GB5783-86 B2 M20 x 40 Bolt 8
33 | GB93-87 #1820 Lock Washer 8
34 | GB97.1-85 15 20 ’ Washer 8
35 | 2567124 RN 0il Box 1
36 | GB3452.1-82 O #HE61.5 x 3.55  “O” Ring 3
37 | ZL50E.7.1.24—1 S N Split Flange 2
38 | Z5G.7.1.16B WA Tube 1
39 | Z5G.7.1-6 o2 1 Plank 1
40 | 25G.7.1-7 U gk - “U” Bolt 2
41 | Z5G.7.1-8 5 Plank 1
42 | Z5G. 4. 1.1TA ks Tube 1
43 | ZBI15001-87 W d60 : Clamp 2
44 | Z5G.7.1-9 s Hose 1
45 | Z5G.7.1.14A B3 Connector 1
46 | GB5782-86 I M12 x 80 Bolt 4
47 | Z5G.7.1.134 DI lesE “D7Tube 1
48 | Z5G.7.1-13 B 9. Connector 2
49 | JB982-77 g 27 Ring 2
51 | Z25G.7.1.28 00 i 0Oil Radiator 1
52 | 857 1.7.1-4 W B Ring 1
53 | GBGj3100/1010 AUE i 48 52 Gear Pump 1
54 | GB3452.1-82 O Bz EFE 40 x 3.55 “O” Ring 8
55 | 85Z2.10.1-6 R W Split Flange 2
56 | GB97.1-85 HH 12 Washer 8
57 | GB5782-86 B M12 x 45 Bolt 8
580l Z5G7. 1095 D B4 “D” Hose |
59 | Z5G.7.1.26C He Y e Connector 1
60 | 25G.7.1-5 Sy AR Split Flange 2
6l | 235G 12952 Jehi Plate 2
62 | 25G.7.1.29-1 ¥ i Je b Plate 4
B P Z5GIR1=12 T Plank 1




8. TR E RS

Working Hydraulic System

RS R R RS # i wm| FOE
No. Part No. Part Description QY| Remark
64 | GB901-88 B M10 x 90 Bolt 8
65 [ Z5G eI YR Plank 1
Gla | siGs 7 s F s “F” Hose 1
67 [ Z56.74.12€ F 8B “F> Hose 1
68 | Z5G.7.1.11 T Tube 1
69 | GB5783-86 EFE M2 x 35 Bolt 20
70 | GB3452.1-82 | O W BB 50 % 3.55 “0O” Ring 2
71 | D32 % 140 Valve 1
72 | 25G.7.1-10 i Plank 1
73 | GB901-88 B2 M12 x 180 Bolt 3
74 | GB6170-86 B2RE M2 Nut 3
75 | GB5782-86 W MI0 * 35 Bolt 32
76 | Z5G.7.1.20 W Tube 1
TR, 74193 Tk Tube 1
78 | GB5782-86 B M10 < 70 Bolt 4
79" W Z5GHT 1 52 kS Tube 1
BNASE 714 S N Split Flange 2
81 | Z5G.7.1.10-3 T Plate 1
82 | Z5C.7.1.10-2 bz Plate 1
83 | GB901-88 B2EE M10 % 110 Bolt 6
84 | Z5G.7.1.10-1 JEHT Plate 1
85 | Z5G.7.1.4 5 Tube 1
86 | ZL5S0E.7.1-10 i 5 Spring 1
87 | Z5G.7.1.30 D e “D” Hose 1




29. ¥ &4 Steering Hydraulic System

\

Erpooome f“-'J.D:-i
. 68 5



29 8L E R8¢

Steering Hydraulic System

F;:fr* EHRY B wa| # ¥
No Part No. Part Description Q'ty Remark
1 N ZSGETE A AR High Pressure Hose 1
2 | GB93-87 Hs) 12 Washer 19
3 | GB5782-86 BE M12 % 55 Bolt 4
4 | ZES5OE..2:1 e Back Oil Block 1
I8 e [ 1 Plug o
6 | GB3452.1-82 O HIE 40 x 3.55 “O” Ring 3
7 | GB5782-86 BEEE M12 x 110 Bolt 3
8| Z5Gi7.2.4 BT Joint Tube 1
9 | Z5G.7.1-4 ARk Split Flange 2
10 | GBY93-87 B 10 Washer 14
11 | GB5783-86 2 EE M10 x 25 ~ Bolt 14
12| Z5G.7.2.10 e R Sk High Pressure Hose ]
13| Z5G.7.2.6A SRR Bk High Pressure Hose 1
14 | 85Z.10.1-6 A T Split Flange 1
15| CBG;j2080 T [ 5 Steering Gear Pump 1
16 | GB5781-86 BEFE M12 x 45 Bolt 4
17 | GB97.1-85 Hy 12 Washer 4
18| 852 H.T.1-4 s i 4 Packing |
19 | GB5781-86 B MI12 x 30 Bolt 4
20 [ GB3452.1-82 O I 47.5 = 3.55 “0O” Ring 1
214 Z5G:7.2-3 AR W Split Flange 1
22 | Z25G4§1.2.5 WM Inlet Oil Tube 1
23 | JB3616.1-84 WS d60 Clamp b
24 | 75G.7.2-2 (RS e Low Pressure Hose ]




29.8:mi JE &4 Steering Hydraulic System

Ts?r“‘: FHNRYS # i | ® I
No. Part No. Part Description Q'Y Remark
250 Z3G.H. 900 R Mk High Pressure Hose 2
26 | Z1.50E57.2L78 St L Left Steering Cylinder 1
27 | 25G.7.2.8 o RS Sk High Pressure Hose 2
28 | ZL50E.7.2.3B A J 1) (G Right Steering Cylinder | |
29 | ZL40E.9.15A B R Join Block 1
30 | 857.10.1-18 srEs Rkt Split Flange ]
3" Z56 47.2.9 r HERR A Sk High Pressure Hose 1
2| Z5G17.2:3 B Join Hose 1
33 | GB3452.1-82 O %118 30 x 3.55 “0” Ring 2
34 | ZLF25A1 0 5 160 i i e A 2 Supporting Block 1
35 | GB3452.1-82 O #IfE 32.5 x 3.55 “0” Ring 1
36 | 25G.7.2488 9. b Join Block - 1
37 | GB5780-86 2 M10 x 75 Bolt q
38 | 256722 (YR 6 958 High Pressure Hose 1
39 | JB982-77 W e 27 Packing 2
40 | 75G.7.2-1 B2 3, Joint 1
41 | S15A312 ¥ 1] g In-Line Check Valves 1
42 | JB982-77 HEHE 14 Packing |




30. i %% Polit Hydraulic System




30. 6% JE &4 Polit Hydraulic System

T # i g O
L e Q'ty
No. Part No. Part Description Remark
R 5 6 B f\‘;e;i“g s
2 || BZzZ3-125 A [ 2% Steering Control Unit 1
3 | 1B982-77 H[8 20 Washer d
4| 851.7.3-5 B9, Joint i
5.4 256 a0 S SR Hose '
6 |1 756734 e bk Hose :
1 {1256 7.5.140 e Hose I
8 857 11.7.3—1 He Joint 4
9 | 1B982-77 i[5 14 Washer 22
105 256 2] TR SR Hose :
11| S6A10/2 i Y In-Line Check Valve 2
1218 Z5G .30 B S K, Hose I
13| GB5781-86 #2F M10 x 55 Bolt "
14 | GR93-87 #1810 Washer 29
15| GB97.1-85 4 10 Washer 2
16 | 75G.7.3-% TER Split Flange .
VTH L 258G 7855 iR Rubber Plate 4
18| 25G6.7.3.2 et 2 Hose :
19| 75¢.7.38 e Bk Hose .
20 | GB3452.1-82 O W20 x 2.65  «0” Ring :
21| Z8eds 4 e I b Join Block I e
22 | GB97.1-85 HiE 8 Washer 4
23 | GB93-87 I8 8 Washer 3
24| GB5781-86 R MS x 60 Bolt 4
25 || Zs@ln.a.18 I 8 Hose :
26 | SF8 A% Valve :
27 |! Z8Eim33 il Joint 4
28 18256 738 G2 ¢ X B Hose 1
29' | 87560.3-2 1, Joint L
30| 75G.7.1-1 [P Plug .
31| DIS2-UX/UU i Polit Valve 1

.72‘

L




30.5: Sk £4; Polit Hydraulic System

¥5] ZTHR S & Fi | OO
ST,

No. Part No. Part Description QtY| Remark
32 | 85Z11.7.3-3 Bl 5L T Lift Pilot Propulsion Rod 1
33| 256 1531 T WiBk Knob Ball 2
34 | GB80S-88 | EEMI2 x 125 Nut %
35 | Z5G(CS).7.3-4 B 2 S T Tilt Polit Propulsions Rod 1
36 | GB5781-86 B2EE M0 x 25 Bolt 12
37 | 857 m.6.2-11 B2 Joint 1
38 [ 2567315 e 2k Hose :
39 [ JB982-77 g 18 Washer L
40 | 75G.7.3.7A e 2k Hose 1
a1 758 7.3.18 e S Hose 1
42 | 75G.7.3.19 e B, Hose .
43 | 75G6.7.3.12 4 4 Hose 2
4 | 75G.7.3.14A W 5 1 Hose 1
450 |V 756 7,37 e Rubber Plate 4
46 | 75G.7.3-8 3 Plate 2
47 | 5E 3210 WS ¢ 1 Support E
48 | GB6172-86 R M2 Nut 4
49 | 756.7.3-9 W FF Limit Rod 2
50 | XF-B6' (A limit Valve .
51| z58%7.3.37 VU3 2 3 Joint '
2 | Zse 790 M i Hose 1
sHY 757,913 e B Hose 1
sl isg 7 311 e SR Hose :
Sob|= w567 96 JEH Split Flange 2




WOEME Hydraulic Tank

31.

A

-

i

o /
Z))




313 A Hydraulic Tank

5] © % i ww| & E
No Part No. Part Description Q'ty Remark
1 B M4 x 10 Bolt 6
9 g 4 Washer 6
3 | BAR2-0.07°0.75 | e oeaemm Air Filter Assy :
—40F
4 H 7 Packing 1
5 4 Z5G. 70200 Kk Tank 1
6 | GB5783-86 ik M8 x 25 Bolt 34
7 | GB93-87 HuE 8 _ Washer 34
8 | ZL50E.7.3-6 e Cover 1
9 | ZE50E.7.3-7 )y Washer 1
10 | ZL50E.7.3.4 [l R aE I 4% Filter Assy 1
11 | ZL50E.7.3-3A % Bk Packing 1
12 | ZL50E.7.3-2A b “Cover 1
13 | GB65-85 BET M6 x 25 Screw 4
14 | GB93-87 18 6 Washer 4
15 | GB6170-86 128 M6 Nut 1
16 | GB3452.1-82 O M558 82.5 x 3.55 “O” Ring 1
17 | WU630 x 100F-] W D 2 Filter Assy 1
18 | GB5781-86 2 F M16 x 15 Bolt 1
19 | YWZ-250 Wit Gauge Assy,Level 1




32. & )ER: g Hydraulic Steering Control Units




32. 401 HedE 2% Hydraulic Steering Control Units

}grz ®HRS i ww| & I
No. Part No. Part Description Q'Y Remark
1 HEHE ) Join Block 1
2 Fill . Front Cap 1
3 O 5% B 1E “0O” Ring 1
4 O Washer 1
5 fid < Valve Body 1
6 O 4% BHE “0” Ring &
7 il " Snap 2
3 it} Pin 1
9 [ s Spool 1
10 PR Spring Plate 6
11 | GB93-87 Hel 6 Lock Washer 4
12 | GB70-85 RET Screw 4
13 [EESS Valve Sleeve 1
14 P 28 Spacer 1
5 5% 20l Isjl?:;frsal Driving I
16 L Rotator 1
17 WE Stator 1
18 J o Rear Cap 1
19 HiER Ball 1
20 | GB93-87 Hsl# 10 Lock Washer 7
21 GB5782-86 BREE M10 Bolt 6
22 BRFE M10 Bolt 1




- TR -

33. 8 i Tilt Cylinder




33.%: 3 -ahr  Tilt Cylinder

Fgr% THNRE % i wom| & O
No. Part No. Part Description QY| Remark
1 | GB304.5-81 X7k GESOES Spherical 1
S s 0 I L i AT Piston Rod 1
3 | GB5785-86 B2 HE M20 x 2 x 30 Bolt 2
4 | GB93-87 8 20 Lock Washer 12
5 | CK-100 B2k 1 d100 Seal Kit 1
6 ZL5dE.7.1.I-6 il Cover 1
7 | ZL50E.7.1.1-1 R Supporting Ring )
8 |JB/IQ22101-87 KYC %58 100 x 120 x 15 “KYC” Ring 1
9 |S-55013 Wikek d100 Stepseal Ring 1
10 | GB1235-76 4518 A180 = 2 Snap Ring Cover 1
11 [ GB1235-76 O RBi# Ll FE 180 < 5.7 “0” :Ring 1
12: | Z5G.7.1.1-2 35 2k 14 Pl Snap Ring Cover 2
13 | GB3452.1-82 O W& EHE 69 x 5.3 “0” Ring 1
14 | ZL50E.7.1.1-2 28 Piston 1
15 | ZL50E.7.1.1-3 R Supporting Ring 2
16 | S-55044 A D180 Glyd Ring 1
17 | ZL50E.7.1.1-4 FFHUR BE Nut 1
18 ZS G701 48 {ARES Cylinder Body 1
19 | Z5G.7.1.1-5 #E Lining Bushing 2
20 | GB91-86 JEFE 10 x 100 Cotter Pin 1
21 | GB5785-86 R M20 x 2 x 80 Bolt 10




34. hshEMEL  Left Right Lift Cylinder




4. fe AT R IGL  Left Right Lift Cylinder

Hsf% RS # i m| #& iF
N:).. Part No. Part Description QY| Remark
1 - | Zhs0Bet 3.1 i BEHF Piston Rod 1

2 | GB894.1-86 418 140 Snap Ring Cover 1

3 | Z15DRETAEE EEEZN Snap Ring 1

4 |ZL50E.7.1.3-2 518 165 Snap Ring Cover 1

5 | GB10708.3-89 FC B2k 80 Seal Ring 1

6 |IB/JQ22101-87 EYE80 = 95 %ull.5 “KYC” Ring 1

7 | ZL50E.7.1.3-3 EADES Guide Sleeve 1

8§ | S-55013 Wrks B dBO Stepseal Ring 1

9 |GB1235-76 O I8 160 x 5.7 “0” Ring 1

10 | GB1235-76 O M5 85 x 3.1 “0” Ring 1

11 |ZL50.10.2.6 i Piston 1

12 | GB79-85 AT MI2 x 45 Screw 1

13 | Z1.50.10.2-7 SRS Supporting Ring 2

14 | S-55044 K% 318 d160 Glyd Ring 1

S8 75G.7:1 . 31LA FLARCA) Cylinder Body (Right) 1

16 | ZLSOE.7.1.3-7 IES Lining Bushing 1

17 | GB1235-76 PhkE A160 = 2 Snap Ring Cover 1

18 | Z5G.7.1.24.1A LA Cylinder Body (Left) |




35. JeAq k) T

Left Right Steering Cy!




35. ik ahEr  Left Right Steering Cylinder

Er% E (O i % i Foht otk
No. Part No. Part Description Q'YYl  Remark
1 i R AF Piston Rod 1
2 | GB894.1-86 RS eS8 70 Snap Ring Cover 1
3 EEE2N Snap Ring 1
4 Mz Snap Ring Cover 1
5 | GB10708.3-89 Fe Bk i d45 Seal Ring 1
6 SRS Guide Sleeve 1
7 | JB/1Q22101-87 fgi*gfiﬁ“j “Kyc” Ring I
8 | §-55013 Wik £ d45 Stepseal Ring 1
9 (RS Lining Bushing 1
10 | GB1235-76 O % B 90 x 5.7  -“O” Ring 1
11 | GB1235-76 O & EE 50 % 3.1 “0” Ring 1
12 b 3 Piston 1
13 -fLﬂUtL_??iH\ Supporting Ring 2
14 | §-55044 F 4 18l D90 Glyd Ring 1
15 ;‘; KES k?fgtht Tube,Cylinder 1
16 | GB893.1-86 418 62 Snap Ring Cover 2
17 | GB304.5-81 ¥ Vifh7k GE40ES Cylinder Body (Left) 1
18 | GB79-85 BRET M6 x 25 Screw 1

.83.




36. WHENHZE Twin—Gear Pump

| e e |




36. 0064 Twin—Gear Pump

‘é:j K % i wa| & IE
No. Part No. Part Description Q'Y Remark
;1 GB&93.1-86 1418 56 Pinion Needle Roller 1
2 | HG4-692-67 B Shaft Seal 9
3 oy PinionSeal Washer

4 i 2 Front Cover

5 4 Bearing Bush

6 Skl Ak Bearing Block 4
7 E Thrust Washer 4
8 s fit Gasket

9 Tk Wear Plate

10 | GB1235-76 O K%k “O” Ring 2
11 EARIN Housing 1
12 4 Key 1
13 A e Drive Gear Assembly 1
14 W 20 185 5 Al Driven Gear Assembly 1
15 o i A Intermediate Housing 1
16 LUES Bearing Bush 4
17 B A Rk Bearing Block 4
18 PR Thrust Washer 4
19 s a4 Gasket

20 b Wear Plate

21 | GB1235-76 O “0” Ring 2
22 Hifk Housing 1
23 ISy 15 5 Driven Gear Assembly ]
24 el Drive Gear Assembly 1




36. Mk HE Twin-Gear Pump

Zﬁ% FHERS # B
No. Part No. Part Description
25 =3 Back Cover e
26 | GB93-76 s Washer
27 | GB70-85 4T Screw
28 ] Valve
29 i Valve
30 | GB93-76 HpE Washer
31 GBTO-Ss 25T Screw
32

a3

34

35

36

37




37. % Gear Pump




37. 0% Gear Pump

Jg; £ # i - %
No. Part No. Part Description QY| Remark
I | GB893.1-86 FilE 56 Retaining Ring 1
2 | HG4-692-67 HamahE PC35 x 56 x 12 Shaft Seal 2
3 Hr Washer 1
4 | CBAa2-02 il 2 Front Cover 1
5 | CBAa2-03 bhAs Bearing Bush 4
6 | CBAa2-10 A& Bearing Block 4
7 Pep- Thrust Washer
8 s i Seal
9 | CBAa2-06 0k Wear Plate 3
10 | GBI235-76 O JE % B 120 x 3.1 “0” Ring 2
11 Hifk Pump 1
12 R Dot Drive Gear Assembly 1
13 M S 15 4 i Driven Gear Assembly | |
14 B Back Cover 1
15| GB93-76 H1E 16 Washer 4
16 | GB70-85 [543 P9 7 FR 2 5T M16 Cap Screw 4
17| GB93-76 12 Washer 2
18| GB70-85 ol Cap Screw >
19 it Key 1




%5 Polit valve

38.

DED MY

5=

85400 S )

12

R



38.5E % Polit Valve

grﬁ' EaR (O VRS % s R
No. Part No. Part Description Q'] Remark
1 DJIS-5.02 g Rubber Cover 2
2 GB70-85 25T M8 x 105 Screw 4
3 | DIS-5.04 JERYEH Pin Assy. 4
4 | DIS-5.07 i1 5 b Plate 1
3 | BlIS-—1.05 Hp Pinion Seal Washer 4
6 | DIS=5:05 LR B Electromagnet 2
7o DIS=5013 H s 2 Washer 4
8 | DJS-5.08 b Clamp 4
9 | BIS=5.10 L Spring 4
10: | B¥S=5.11 Hy Washer 4
SRS =5.09 4510 Sleeve 4
12 | DIS-1.00 5L iR 4l Tilt Valve Assy. ]
13 | GB6170-86 i R} M8 Nut 6
14.| DJIS-—5.01 2 1} Nut 2
L5 | DIS=5.03 JE % Supress Bar 2
l6 | DIS-5.16 0 fif Nut 2
L781E DIS=5.17 2k Bolt 2
18 | DIS-5.14 Y Bracket )
19 | GB894.1-86 8 6 Retaining Ring 4
20 | DIS-5.06 s 45 i Rubber Seat 2
28 DIS=5 15 i Pin 2
22 IS DISSTs2 A4S Bushing 1
23 | DIS-5.18 Rk Electromagnet 1
24 | DIS-4.01 02 Bolt 3
25 | DJS-2.00 LT Poppet Valve Assembly | |

£




39. &%l  Multi-Way Valve




39.2 i1 Multi-Way Valve

BEl ®EAR # i wt| & W
No Part No. Part Description Q'tY| Remark
1 GB30-76 B M12 x 20 Bolt 4
2 | GB93-87 i 12 Washer 9
341 D32-11 20 b Cover 1
4 | GB1235-76 O JEsEHE 45 = 3.1 “0” Ring 1
5 | GB70-85 Efgﬂ:l’l‘t‘o\'fﬂﬂ%’ﬂ Cap Screw 4
6 | GB93-76 #E 10 Washer 8
(R B52=5 s Front Cover 2
8 | GB97.1-85 g 12 Washer 3
9| D32-6 % Spring Retainer 4
1031 D32-9 e gt Liner 241
11 D32-8 W Spring )
12 | D32-7 i Spring 2
13| ‘D32-12 BESL i HF Tilt Control Rod ]
ldel= D322 i i AE Lift Control Rod ]
15! | D32-3 e Plug 1
16 | GB1235-76 O HEE 20 x 2.4 “0” Ring 1
17 | GBI1235-76 O B EHE 60 x 3.1 “0” Ring 2
18 | D32-4 i 4 Housing 1
19813215 #hiatiE Prefill Valve 1
20 | D32-14 WA Spring ]
21 | GBI235-76 O #EHES0 x 3.1 “O” Ring 3
22 | D32-13 MRS Prefill Valve Cover 1
23 | D32-17 BT i Check Valve 2
24 | D32-16 b Spring 3
25 | GB1235-76 Ok B 44 x 3.5 “O” Ring 3
261 (" D32=19 g Valve Cover 3
27 | GB70-85 ;%) T;‘ﬂ?ﬁﬂ o 4
28 | D32-1 s > Cover 2
29| D32.2a e Relief Valve 1
30 D32.1 Ll (4T4832) Relief Valve 1
D32.1 bk (4T4833) Relief Valve |




40. K I

Flow—Amplifying Valve




40. ki Flow—Amplifying Valve

g? FHERS A B Wt &
No. Part No. Part Description QY] Remark
1" ZEE25=01 il 2 Front Cover 1
2 || GB3452.1-82 O 43.7 x 3.55 “0O” Ring 3
3 e Plug 1
4 | ZLF25-03 el Housing 1
3 || ZLE25-02 A Spool 1
6 | ZLE25-04 T T 0.12 Liner 2
7 | ZLF25-05 % T 0.25 Liner 3
8 | ZLF25-08 G5 Wear Ring I
9 || ZLF25-06 LA Seat Ring 1
10 | ZLF25-07 oz [ 8] 4. 5 Steering Valve Spring 1
LI ZIRes-10 S Seat 1
12 | GB97.1-85 #HIE 10 Washer 1
13 | GB93-87 HE 10 Lock Washer 1
14 GB']O—SS AT M10 = 55 Screw 1
15 | ZLF25-27 P Rod |
16 | GB3452.1-82 O 19 % 2.65 “O” Ring 1
17 | GB3452.1-82 O 11.8 % 1.8 “0” Ring 9
18 | ZLF25-25 ¥ Plug ]
19 | GB3452.1-82 OB 10.6 x 1.8 “O” Ring 1
20 | ZLF25-14 e s 11 Shuttle Valve 1
21 | GB308-77 Bk 3/8" Ball 1 1
22 | ZLF25-13 i i T Shuttle Valve 1
23 | GB3452.1-82 O IR 15 x 2.65 “O” Ring 2
24 | ZLF25-12 bl e Shuttle Plug 1
25 | ZLF25-26 JE i Pressure Valve ]
26 | ZLF25-24 EL S Liner 3
27 | ZLF25-23 JE 7 M i i 5 11 Spring 1
28 | ZLF25-22 T R g % 1 Spring 1
29 | GB3452.1-82 OJER 31.5 x 3.55 “O” Ring 1
30 | ZLF25-21 e S i) Pilot Valve Seat 1
SIS ZE25 =09 e Back Cover 1

i




40. 378 5K 1R

Flow—Amplifying Valve

EF FHRE % e wr| &I
No. Part No. " Part Description Q'tY| Remark
32 GB93-87 i 12 Lock Washer 6

33 GB5782-86 2 M12 x 75 Bolt 2

34 GB5782-8 WEEE M12 x 65 Bolt 2

35 ZLF25-20 HE g Poppet Valve 1

36 ZLF25-19 I T i i Polit Spring 1

37 ZLF25-18 L ) Spring Seat 1

38 ZLF25-17 W B Nut 1

39 ZLF25-11 R AR ET Screw 1

10 | GB34521-82 | OO x 2.65 “0" Ring 6

41 SXH25-02 W BN SRIE M10 x 1 Lock Nut -1

42 ZLF25-28 B 415 Cover 1

43 Y8F-03-11 Byl Lead Seal 1

44 Y8F-03-12 WEPEER 2 0.6 x50 Wire 1

45 CDB-FO-1.22 ol i g Z2G/ Plug 11

46 GB5782-86 BEFE M2 x 45 Bolt 2

47 P Plug

48 O %I “0” Ring

49 O HH “0” Ring




41. PRAr  Limitting Valve




41./R 47 Limitting Valve

Jg:i = e # i it -
No. Part No. Part Description QY| Remark
1 XF-B6-05 LU Plug 1

2 GB3452.1-82 O TE%EE 10 x 1.8 “O” Ring 1 ;

3| GB879-86 #5 =20 Pin 1

4 XF-B6-06 i Spring 1

5 GB308-77 WER 9.5 Ball |

6 XF-B6-04 il A< Housing 1

7 XF-B6-02 SR S Bushing 1

8 XF-B6-03 J§ 11 4% L 18 Seal 1

9 XF-B6-01 fie ¥ Rod 1

10 XF-B6-07 )y Washer 1

11 GB93-76 HH 8 Lock-Washer 1

11 XF-B6-08 WS S ke Bolt 1

13 XF-B6-10 P Spring 1

14 GB3452.1-82 O % 518 26.5 x 2.65 “0” Ring 1

15 XF-B6-09 58 Plug 1

16 XF-B6-11 bl Scutcheon 1

17 GB827-86 Er2 = 4 Rivet 2




42. wEPE]  Selective Valve




42 WP Selective Valve

R % z ww| O
S 3
No. Part No. Part Description Q'Y Remark
1 3, Plug 4
2 e Ik Connector 2
3 O J i EHE 20 x 1.8 “0” Ring :
;. Ry Liner 3
5 ety Liner D
6 P F14.3 x £2.8 x £50.8 Spring 1
4 g A Housing 1
8 fisd s Spool 1




Brake System

43. 8 %5

LIl00:



43. 113 & 58

Brake System

R fi ww| E
Sr. Mg Q'ty
No. Part No. Part Description Remark
1 Z1.50.12.10 il e A Tube 8
2 ZL50.12.1 T BRI Tube 4
3 Z5G.9.1 il sl s il 2% Brake Governor 1
4 ZL50E.9A-6 a3, Joint 1
5 JB3616.1-84 Mz fiE 15-18 Clamp 14
6 QZ50-3526001 Tl 2 i Brake Governor 1
7 ZL50E.9A-5 239 Joint i
) ZLSOF9=5 L34 Plug 1
9 756000l 8% Air Pipe 1
10 75G.9.6-1 M Plate 1
11 | ZL40.12.5-1 (3 Bolt 8
12 | ZL40.12.9-3A N Joint 3
13 7Z5G.9.6-2 =il Tee Joint 1
14 | QZ50 SEEEOE R Valve 1
15 | 25G.9.6-2 2 )7 1 UG Air Pipe 1
16 ZL50E.9.6 LIy AL Brake Air Cylinder 1
17 | XM60 YPAE"S Air Master 2
18 IB3616.1-84 AL 2 5 1822 Clamp 6
19 ZLS0E.93. 1A il Tee Tube 1
20 I1B982-177 g aisl 22 Washer 15
21 | GB5781-86 2 M10 x 20 Bolt 4
5) GB93-87 i 10 Washer 10
23 | IB982-T77 e 14 Washer 10
24 ZLA0.12.4-17 HE Washer 10
25 | ZL40.12.4-14 T Hed Joint 10
26 Z5G.9:24] 5% Air Pipe 1
27 GB6170-86 21 M6 Nut 12
28 | GB93-87 i 6 Washer 12
29. | ZL50E.9.10 i B A Tube 1
30 | 85Z.08.1-10 e Clamp 12
31| Z56.9.3A ERE Air Pipe 1

SATHEE




43 1l 8 & ¢

Brake System

o

Jgr% F MRS # i wom| & i
No. Part No. Part Description Q'Y Remark
32 | SH380A-3511010 % L)t 1 4 1 Valve Group 1
33 | GB5780-86 W Bolt 6
34 | GBY96-85 e 8 Washer 6
35 | GB93-87 P 8 Washer 6
36 | GB6170-86 2 EE M8 Nut 2
37 | Z5G.9-1 R Plate 1
38 | Z5G.9.4-1 R Air Pipe 1
39 | ZL40.12.9-4 e Joint 3
40 | GB5783-86 e 8 Bolt 6
41 | GB97.1-85 1 8 Washer 6
42 | ZL40A.12.4-1 K Drain Valve 1
43 | Z5G.9.4.1 fifi L Air Tank 1
44 | HF150 vl Safe Valve 1
45 | Z5G.9.4~2 I ss Air Pipe 1
46 | Z5G(1).9.4.2 <3 Bz 3 Joint 1
47 | ZL40A.13A.1 F-ihil B 2% B, Breaker 1
48 | ZL50E.9.7 il 2 Break Air Cylinder | 1
49 | ZLS0E.9.8 P 28] 4 i i Tube 1
50 | ZJ303506025A R il s % Hose 2
51 | ZL50E.9.1 FT B i 2 Tube 1
52 | 1B990-77 e Jtk 6 Joint 4
53 | GB1235-76 O M8 x 1.9 “0” Ring 16
54 | ZL40.12.1 R M 3 Tee Joint 1
55 | ZL40.12-1 [ 7 He Fixture Block 2
56 | ZL40.12-2 Ja Bl Al Tee Joint 1
57 B4 = 13-2000 Hose

02




44. FHl8) Hand Brake

£103-



44 . FHl#) Hand Brake

T Fi po| ®
13:3-. Part No. Part Description QY Remark
1 | GB882-86 4 B10 x 35 Shift Pin 2
2 | GB91-86 JFH§13.2 = 16 Cotter Pin 2
3| ZL40.7.5-2 9. M10 Joint - 1
4 | GB6170-86 WEREM10 Nut 1
5| ZL40A.13.4 IVl 32 P Fixture 1
6 | ZL50E.9.12 SR B Cable 1
7 | GB6170-86 R M16 Nut 2
8 ZL40;I3.3—3A HEEoC Slide Block 1
9 | ZL40.13.3-4A U R “I” Bolt 2
10| ZL50E.9.7 1l 2l AL Brake Air Cylinder | 1
11| GB6170-86 124 M6 Nut 4
12| GB93-87 6 Lock Washer 4
13| GB5783-86 W MI2 % 25 Bolt 4
14| GB93-87 g 12 Lock Washer 4
15| GB97.1-85 HlE 12 Washer 4
16| GB982-77 4l 14 Seal Washer 1
17| ZL50E.9A-8 i D Joint ]
18 | ZBJ15001-87 W4 d20 Clamp 2
19| ZLSOE.9A-7 B w10 x g 19 Air Pipe 1
20| GB5780-86 B2 FE M10 x 40 Bolt 2
21| GB93-87 8 10 Lock Washer 2
22| GB97.1-85 HpEl 10 Washer 2
23| GB93-87 HE M16 Lock Washer 2

- 104 -




k2 Brake Controler

45.

- 105 -



45. sl g Brake Controler

Jé’rLJ RS # B Hit ik
No. Part No. Part Description QY[ Remark
1 XM60C—-3514010 Sl sh i Brake Governor 2

2 GB5783—-86 B2 M8 x 30 Bolt 8

3 GB93-87 HE 8 Washer 8

4 Z1A40-12 5= [y 4 Bolt 4

5 JB982-77 ] 22 Washer 9

6 Z1.40.12.9-4 3 Joint 2

7 IB3616.1-84 ALHY 22 5 1822 Clamp 6

8 75902 ‘r?ﬁiﬂﬂ%% Air Pipe 1

9 | Z5G.9:1-1 ETHRAE Air Pipe 1

10 IB3616.1-84 MU 2L 5 15-18 Clamp 2

11 ZL40A.12.9.2 —iiE Tee Pipe 1

12 %01 =3 £ B R Air Pipe 1

13 25G.9.1-4 [ ] 45 Tube 1

14 | XZ560 — 1 fiE] Sk Valve 1

15 ZI:50B.90=2. W% Plug 1

16 Z5G.9.4.2 =ile Tee Pipe 1

1 7Z5G.9.8 —il Tee Joint 1

18 B 7 13 = 400 Air Pipe 1

=H06E




46. Fihlghseank Parking Braker Assy

- 107 -



46. Fllgh#s Sk Parking Braker Assy

FEr  2HRS # i ww| I
Sr.
No. Part No. Part Description QY| Remark

1 | GB5786-86 BEEMI2 x 1.25 x 30 Bojt 8

2 GB93-87 i 12 Lock Washer 8

3 YCX-4 il Byt Brake Drum 1

4 | ZL40.13.1-3 - e Flange 1

5 GB1235-76 O %Ijg 56 x 3.5 “0” Ring 1

6 1, ¥CX.3-1 B Plate 1

2 FeYeKdi mpRe (1) Brake Shoe Assy(1l) 1

8 | YCx2-1 Wtk Lining 2

9 | GB872-86 WMETS x 12 River 12

10 | YCX-3 H Spring 4

11 | GB5782-86 $2F M4 x 30 Bolt 4

12 | GB93-87 il 14 Lock Washer 4

13 ] YCX-1 ERR Camshaft 1 3
14 | YCX-1 Bz MR Anchor Plate 1

15 | Y EX.1=3 Mg Washer 1

16 | YCX-2 EDR i Lever 1

17 | GB95-85 5 16 Washer 1

18 | GB93-87 #E 16 Lock Washer 1

19 | GB41-86 R M16 Nut 1

2 YeX.2. ] ke (1) Brake Shoe Assy(1) 1

il e ilshE o) BT River 2
220X 83 ET River 1

- 108 -




47.5% k3% Disk Brake

17

FL09



478X #h2% Disk Brake

Jgf} F MRS P Bl # Ik
No. Part No. Part Description QY| Remark
| Z1.40.12.4-16 L Bolt -4
2 | GB93-76 Hif 22 Washer 4
3 | ZL40.12.4-1 ey 5] Rubber Cap )
4 71.40.12.4-2 gl Exhauster Nipple 2
5 | GB308-64 #WER ¢ 7.938 Steel Ball 2
6 | 'ZL40.12.4-3C Pt Internal Clamp 1
7.1 GB1235-76 O JEIE 20 ><— 2.4 “0” Ring P
8 | ZL40.12.4-8 R IE % B I Rectangular Seal Ring 4
9 | Z21L40.12.4-9 i Piston 4
10 | ZL40.12.4-6 Byt Dust Boot 4
M ZE40.12.4-—7 + Snap Ring 4
12 | Z1L40.12.4-4 il 21 Brake Pad 4
13 | Z1L40.12.4-5C Al External Clamp 1
14 | ZL40.12.4-14 I Nipple 1
15 | ZL40.12.4-15 [ Washer 1
16 | ZL40.12.4-17 Hul| Washer l
17 | Z140.12.4-10 B Bolt 2
18 | ZL40.12.4-13 Loy Bolt 10
19 | GB93-76 HE 10 Washer 8
20 | GB93-76 H]E 20 Washer 16

gai 11




48. Z=EIMNZE4H  Air Master Unit

A5



48. 22 MM A

Air Master Unit

R # i wm| * E
No. Part No. Part Description Q'tY]  Remark
1 | XM-60-3510001 IBIE L/ NEY) Air Master Body 1
2 | XM-60-3510301 S Air Piston 1
3 | GBR94.1-86 ShAIT4RE 18 Snap 1
4| TD72LC-3510005 [5F A 4 s] Lock Washer 1
5 | SH361-3519154 [l i 5% 1 Spring 1
6 XM-60-3510302 1 2 1z 18 Piston Rubber Bowel |
7 | GB5781-86 B2 FE M8 x 20 Bolt 6
8 | GB859-87 P 8 Lock Washer 6
9 | W50-3505006 O 745 B “0” Ring 1
10 | TDS0A-D-3505012 | £ 7 ' Float 1
11 | TD50A-D-3505011 | fhECsss Cylinder Head 1
12 | TDS0A-D-3505013 | Wik Oil Cup Body 1
13 | XM-60-3510014 wEH Seal Pad 1
14 | XM-60-3510008 At s Cover 1
15 | XM-60-3510007 Hubig Plate 1
16 | XM-60-3510010 IR RES Cylinder Body i
17 | GB859-87 S HE 10 Lock Washer 5
18 | GB5781086 1EEE M10 x 30 Bolt 5
19 | TD50A-D-3517037 | jfc’i8sr Bolt 1
20 | TK6138 0 KT IR S e Brake Switch 1
21 | CA141-3514032-01 | %% B Piston Seal Ring 1
22 | TD50A-D-3510100 | #E4i50a0% Cover 1
23 | XM-60-3510011 s g Support I
24 | TDS0A-D-3510018 iR Lock Ring 1
25 | TD72LC-3510013 T FE AT Piston Ring 1
26 | TD72LC-3510012 R Spring 1
27 | TD72LC-3510011 % B R Ring 1
28 | TD72LC-3510010 - | pzR Rubber Bowel 1
29 | XM-60-3510012 AR Washer 1
30 | SDI8 = 30 x 10 e e Skeleton Oil Seal 2
31 | XM-60-3510003 HebF Push Rod 1
32 | GB893.1-86 FLIH 518 25 Snap 1
33 | XM-60-3510106B HEFT He Push Rod Seat 1
34 | XM-60-3510101B TS Hydraulic Piston 1
35 | 980S-3510116 HERHRET] Inlet Oil Valve |
36 | XM-60-3510102B Mz kel Rubber Bowel 1

12




49. PIWiSEL Break Air Cylinder
HZSGL  Brake Air Cylinder

i



49. )W Gl Break Air Cylinder

Hl 8 <GL Brake Air Cylinder

Jgr‘x' FHERS # _#1: Bt # ik

No. Part No. Part Description Q'Y Remark
I ZL50E.9.6-5 AR Cylinder |
2 ZL50E.9.6-1 b Piston 1
3 | JB/ZQ4264-86 LY, % EHE D40 “Y,” Seal Ring 2
4 ZL50E.9.6-2 o Spring 1
5| ZL50E.9.6-4 oL Spring Seat ]
6 ZL50E.9.6-3 il Cylinder Cover 1
T T DR i AL Air Cylinder 1
8 Z1L50E.9.7-3 g Washer 1
9 Z1.50E.9.7.2 S Cylinder Cover 1
10| ZL50E.9.7-2 i Spring 1
11| GB3452.1-92 O %18 20 = 2.65 ‘0" Seal Ring I
12| ZL50E.9.7-5 G IEFT Piston Rod 1
13| ZLS50E.9.7-4 [ Washer 1
14| GB6181-86 JFRYEREE M12 Nut 1
15| GB91-86 #i3.2 x 22 Cotter Pin 1
16 | ZL50E.9.7-1 R Piston 1
171 GB3452.1-82 O R “O” Seal Ring 2
181 GB41-86 BEBE M8 Nut 8
19| GB93-87 P 8 Lock Washer 8
20| GB5781-86 B M8 x 30 Bolt 8

- 114 -




S92 Cab

s

50.

sglil iyt



50. %% Cab

5

ae EHERE # i W -
No. Part No. Part Description QY] Remark
756101 Bl A S e Weld Cover Assy 1
IR 7S G103 Ao TR ROk Weld door Assy 1
3 | Z5G.10.4-10 i Cover 1
4 | 85Z m.20-9 ikt Box 1
5 | Z5G.10-3 FL o 22 £ 2 MR Plate 1
6 | 25G.10-4 B Block 4
7 | GB97.1-85 #E 6 Washer 40
8 | GB93-87 5 6 Washer 40 -
9 | GB67-85 5T M6 x 12 Screw 40
10 | Z5G.10.3—-1 P A Left Cover 1
11 Y Z5G.10.4.1 T2 e Control Box Stand 1
12 | Z5G.10.6 Wi R Seat 1
13 | GB5781-86 #2E M10 x 20 Bolt 12
14 | GB93-87 18 10 Washer 2
15 | GB97.1-85 #1510 Washer 2
16 | GB5781-86 i M8 x 20 Bolt 6
17 | 25G.10-7 R e Gasket 1
18 | GB5782-86 2F M20 % 140 Bolt 10
19 | GB97.1-85 141 20 Washer 10
20 | 25G.10-8 W i Gasket 20
21 | Z5G. 1055 £ Sleeve 10
22 | Z5G.10-9 B - Plate 10
23 | GB93-87 & 20 Washer 10
24 | GB6170-86 2 M20 Nut 10
25 | Z5G.10-14 Tiij R B Front Cover 1
26 | Z5G.10.2-3 S F H R Cover 1
27 N ESGEL T2, 1 L Instrument Box 1
03 S5 Gl 0 el At i) ARG Stand 1
29 | Z5G.10.3.2 fl i Cover |
30 | Z5G.10.3-2 it Cover 1
31 | Z5G.10.4 B Control Box 1
32 | GB5781-86 B MS x 16 Boit 10
33 | GB93-87 [ 8 Washer 10
34 | GB97.1-85 1 8 Washer 10

-G




51. &% Electrical System

-
o

UL



51. 8K %4 Electrical System

sz-'r‘ FHRS # i Bl T esib
No. Part No. Part Description Q'tY|  Remark
125Gl 1 J g Sw.Support 1
2 | J7-D10B1 iR Sw. 1
3 | DL50G(D)-24 1IN Horn 1
4 | Z5G.11.2 Hij 4 R Front Wires 1
51 |LXSGM 13 WES T Meter Wires 1
6 | XD2132 i ) 2 Windshield Wiper 1
7 | EFIPRET il RET Front Flood Lmap 2
8 | TCM #;m%T R ANET Turn Signal Lamp %
9 | IN150 MR I Brake Sw. 1
10 | WG1371D i 0il Temperature Sensor 1
T8 s te T &t E B2 Battery Link Wire 1
12 | JK802A e Ik Turn Signal Lamp Sw. 1
13 | LAN B 2 Horn Sw. 1
14 | BX508 Rb i Fuse Box 1
15 | 85Z I.6.3.5-5 PRB 22 13 22 hR Fuse Box Plate 1
16 | FM211 Ty, 3% Warning Buzzer 1
17 | JD2914A] ArL 2% Relay 1
18 | LJ41 I AR B Horn Relay 1
19 | SG227B [R 2% Flasher 1
20 | Z5G.11.4 il R Control Box Wires 1
21 | PQ HOF£: 1 Solenoid 1
22 | FQ 7 Bl g Solenoid 1
23 | AMBATART TAEKAT Working Lamp 2
24 | ZDS-200 GENEN Electric Fan 1
25 | CS130 THkT Head Lamp 1
26 | YG2221E3 R BB A 2 Engine Oil Pressure Sensor |
27 | ZL40E.14.19.1 TFREHMR Sw.Plate 1
28 | DK2312A LR TG Sw. 1
29 | IN3A-24V L Ehak i 2% Start Relay 1
30 | WGI371E ARG Water Temperature Sensor 1
31 | DYQ T 2t 1] £ sl Cut Off Solenoid 1

AR




51. K &% Electrical System

e ZHERS % LS Wit & ik
lsTrol. Part No. Part Description QY|  Remark
32 | KB-24 Egh ik Startor ]
33 | Z5G11.11 23 Wire Support 3
34 | Z5G11.10A TFEX - thikk Sw.-Startor Wire 1
35 | ZL40A.14-1 AU L 2 e I Wires Support 8
36 | RG1163M3 A R Fuel ‘Sensor i
37 | N200NrF- @I it Battery 2
38R ZSG 1.5 A #iih - JFRERL  Battery-Switch Wire 1
39 | ZL40A.14-3 LR R I A _ Wire Support 17
40 | Z5G.11.7 JakT R Rear Lamp Wire 1
41 | xH8-212 Je /T Rear Dim Lamp 2
42 | TCM K471 Jei KT Rear Work Lamp 9
43 | 25G.11.5 5k ek Ground Wire 1
44 | K1-28V Rl Alternator 1
45 | YG2221C2 A Air Pressure Sensor 1
46 | SW242A Rk & r TR I
AT Y Y242 RSN R Engine Oil Pressure Meter | |
48 | LalfdRaRgT —50G R AT Warning Lamp |
49 | yw242A T/M i % g,é %0’1 P At 5 ]
50 | YV2426 URE Air Pressure Wiper Sw. 1
51| QITs LAEES Service Meter I
52 | IK114 PRSI S Windshield Wiper Sw. 1
53 | 08086—10000 PIREIF R Key Sw. 1
54 | RY242A R 2 Fuel Meter 1
55 | JK932-50G RERIBS Sw. 1
56-1.756.11.9 Je R R Rear Wires I

ARG




52. PL¥  Engine Hood

<1200



529l Engine Hood

fzr‘% THERS B ww| #® %
No. Part No. Part Description QY|  Remark
1 | Z5G(V).12.3 i 3 Front Hood 1
2 | GB5781-86 P M12 x 25 Bolt 4
3 | GB93-87 12 Lock Washer 1
4 | GB97.1-85 HuE 12 Washer 1
5 | 25G.12.3-21 B Lock Plate 5
6 | GB5781-86 R M8 x 25 Bolt 4
7 | GB93-87 HIES Lock Washer 4
8 | GB97.1-87 RE 8 Washer o
9| Zsa vy 121 Jri Rear Hood |
10375622 i 5 Side Hood P
11 | Z5G(V).12.1-1 |56 21 Cover Plate |
12 | GB5783-86 BEF M10 % 35 Bolt 2
13 | GB93-87 #E 10 Lock Washer 14
14 |1 GB97.1-85 el 10 Washer 14
151 724G.8.1.1 [] Door 2
16 | Z5G.12.4 EREEL Rear Hood |
17 | 526G.12.2A LR THHLEY Lift Drive I
18 | Z4G.8.8 WL 3¢ e Stand 1
19 | Z5G.12.12 b % Pin 1
20 | GB5781-86 BREE M12 x 30 Bolt 7
21 | GB5783-86 EFE M0 x 20 Bolt 2
22 | Z5G.12.11 I3t Pin 1
28 L5612 L/ S M Left Plate 1
24 | Z5G.12.6 AT Right Plate |
25 | GB/T276-94 Ak 61904 Ball Bearing )
26 | GB6170-86 ¥R} M16 Nut )
27 | GB95-85 8 16 Lock Washer 5




53. il &4 Air Conditioner

i 12



53.22 %% Air Conditioner

¥ %R # i it ik
I'?I; Part No. Part Description Q'ty Remark
1 3 IR A AL fé:; ;3 r(;f;;ioi;ioﬂ I ( 25;‘”15 ;’iﬁ}-
2 | GBs783-86 B H M14 = 65 Bolt !
3 | GB6170-86 BRI M 14 Nut 2
4 | Z5G.14.1.1 e Lower Bracket l
s 7ac14.1.2 3% Upper Bracket !
6 GB5783-86 R MI0 x 35 Bolt i
7| GB93-87 #1810 Washer i
8 | GB6170-86 BREEM10 Nut 7
9 | ZL40A.15.3-5 23 Joint :
02 KR AR 5
10| 7L50.26.5 (73/8) Switch ;
11| GB6170-86 i I M6 Nut -
12| GB93-87 18 6 Washex 2
13 et Liquid-Tank | (75(;%%4;—
14| GB5783-86 M0 % 25 Bolt :
15 A B A5 17-510 «p» gl 1 (z;c;%%n-
16 | 74G.11-3 i Block #
25
17 Bl ol I (zs‘é'f*’.‘?;‘?m:
18 | GB5781-86 2k M6 x 16 Bolt 2
19 Y Evaporator ] (75?152’;4!?
20| ZsG.1a-1 Wk A4 Water Pipe L | Skt r 16
21| 75G.14-2 0B Ak Ak Water Pipe 1 Fk B w16
22 JB3616.1-84 WL H 22 W 5 20-24 Double Steel Wir 4
Clamp
23 | GB5783-%6 B2 ER M2 x 35 Bolt 4
24 | GB93-37 e 12 Washer .
25 | GR97.1-85 18 12 Washer 4

123




